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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-52954

O©CoO~NOOGOPAWN =
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CONTROL BOX (W/PLASTIC LID)
(ML-32614, ML-32615, & ML-110025)
PART NO. NAME OF PART AMT.
00-289089 Label — SWItCH ... e 1
00-120872-00003 Switch — OpPErator’'s SEIECT ........coiuiiiiiie ettt e s e s eeeeneee e
00-112068 Gasket — Control Box Lid ........cccooiiiiiiiiiiiei e
00-475007-00001 Lid & Gasket Assy. (Incls. Items 1, 3, 6, 7, 13, 53, 54, 55, 85, 90, & 91)
00-475007-00002 Lid & Gasket Assy. (W/Booster) (Incls. Items 1, 3, 6, 7, 13, 53, 54, 55, 85, 90, & 91).. 1
SD-012-30 Self-Tapping Screw 6-32 x 546 Phil. Pan Hd., Type T ... 4
00-289087 REtAINET — DISPIAY ....ueeeiiiie ittt st e sae e bt e e bb e e bt e e et e e e be e e e nteeenneeeeneeas 1
SD-012-04 Self-Tapping Screw 8-32 x 3/s Phil. Truss Hd., Type T ..o 4
FE-009-26 Fuse — Glass (250 V., 1.5 Amp.) (Type AGC)
00-078752-00010  Clamp — REIAINING ....eiiiuiiiiiiie ettt ettt e et e e st e e s seeeseeeenneeesaseeeenneeeneaa e
WL-006-07 Lockwasher #10 MeiUM .....coiiiiiiiii e
SC-066-22 Mach. Screw 10-32 x %s Phil. Truss Hd.
00-289129 ShIEIA = SHAHC ..ottt
00-749670 Board — Control ASSY. (AMT4) ...t
SC-066-22 Mach. Screw 10-32 x %s Phil. Truss Hd.
00-078752-00010  Clamp — RETAINING ....eiiiiiiiiiie ettt ettt e e te e e s b e e s seeesaeeeennteesaseeeenseeeneeeaas
SD-012-04 Self-Tapping Screw 8-32 x 3/s Phil. Truss Hd., Type T ..o 1
00-078752-00004 Retainer (/16 IN.) cooiriiiiiiieineseeeeeeeee e
SD-012-04 Self-Tapping Screw 8-32 x 3/s Phil. Truss Hd., Type T ..o
SD-009-04 Self-Tapping Screw 6-32 x 3/ Phil. Pan Hd., Type F ...
00-294854 Reed Mounting Board ASSY. ....cccooueviiiieiiieeiee e
SD-012-04 Self-Tapping Screw 8-32 x 3/s Phil. Truss Hd., Type T ..o
00-078752-00009  Clamp — CaDIE .....ccuiiuiiiiiiiieiiit ettt bttt ettt 1
SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B ...
00-294488 Board — Detergent/RiNgS FEEAET ..o
FE-021-11 FUSE (5 AIMIP.) ittt bbbttt b et bttt b e s 2
SD-008-18 Self-Tapping Screw 8-18 x 3/s Phil. Bndg. Hd., Type B
00-078752-00010  Clamp — REIAINING ....eiiiiiiiiiie ettt sttt e et e e s b e e s see e sateeenneeesaseeesnseeeneeasas
SD-008-25 Self-Tapping Screw 10-16 x '/2 Phil. Pan Hd., Type B
00-118544-00001 Lug — Solderless
SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....ccccoiiiiiiiiiiiiieiieeee e 1
WL-007-12 Lockwasher #10 External Shakeproof ...
00-119244 Cap & Stud ASSY. ..ccerieieiniieienieee
00-119254 Retainer — Cap & StUA ...ttt e sn e nee e
00-067500-00031  O-RING ..eetttiitiieeieie sttt b bt bt ettt h et eae e s e e s e e bt nb e bt e st et et e sbenbenae e eanen
WL-006-17 Lockwasher /s MEIUM ......ouiiiiiiiii ettt et
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

CONTROL BOX (W/PLASTIC LID)
(ML-32614, ML-32615, & ML-110025)

ILLUS. PART NO. NAME OF PART AMT.
PL-52954
37 NS-015-01 NUt /420 HEX (SST) v 2

38 00-294325-003-1  BIOCK — TEIMUNGI ...ccuiiiiiitieiie ittt b et bt b ettt b et e saeenbeenbee s 1
39 SD-029-11 Self-Tapping Screw 6-32 x 1 Phil. Pan Hd., Type F ... 2

40 00-294503 Barrier — Field WIMNG ...oc.ooiiiiieiiei ettt ettt ne e 1
41 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....cccccoiiiiiiiiiiiiiiieeeeee e 2
42 SD-008-18 Self-Tapping Screw 8-18 x 3/ Phil. Bndg. Hd., Type B (Cable Harness Grd.) ................ 1
43 00-294502 Barrier — CONACION ......oiiiiiiiie e e

44 00-087713-065-1 Contactor — Magnetic (3 Pole) (Gas or Electric Heat) ...
45 SD-008-25 Self-Tapping Screw 10-16 x '/2 Phil. Pan Hd., Type B ..
46 00-294436-00002 Fuse Block (Gas Heat) .........coccevieiiiniiiieiieic e
47 FE-015-01 Fuse (1.5 Amp., 100-120 V. & 200-240 V.) (Gas Heat).

48 FE-022-74 Fuse (0.6 Amp., 380-460 V.) (Gas Heat) .......cccceriiriiiiiiiiicec s
49 SD-019-31 Self-Tapping Screw 8-18 x /> Phil. Pan Hd., Type B ....cccooiiiiiiiiiceeeeeee
50 00-087714-007-1 Relay — D.P.D.T. 24 VAC (Gas Heat) ......c.ccccecvrrvrerrnuenee
51 SD-008-18 Self-Tapping Screw 8-18 x 3/z Phil. Bndg. Hd., Type B .....
52 SD-008-25 Self-Tapping Screw 10-16 x '/2 Phil. Pan Hd., Type B ..
53 00-112016 Retainer — Captive SCrew ........ccccceeeviieiiiieciiee e
54 00-112129 Screw — Captive ......ccceeeueene
55 00-112169 ST 2= Lo S IR o TSP
56 00-078752-00001 Clamp — RELAINING .....oiueiiiiiiieitieiiee ettt bttt sb e e b et e saeenbeebee s
57 WL-006-07 Lockwasher #10 Medium ........
58 NS-011-18 Mach. Nut 10-24 Hex (SST) ..cccoovvrvvreiriincinenne
59 00-087713-065-1 Contactor — Magnetic (3 Pole) (Electric Heat).................
60 SD-008-25 Self-Tapping Screw 10-16 x '/2 Phil. Pan Hd., Type B ..
61 00-087711-147-1  SWitch — TOGGIE .....eiiiiiiiiieieeie e
62 WL-008-32 Lockwasher /2 Internal ShaKeproof ..........ccccuieiiiiiiiie e
63 00-087711-180-1  Switch — Toggle (D.P.D.T.) (Keyway Must be Located on Top of Switch) .......ccccccerieenne 1
64 WL-008-32 Lockwasher /2 Internal Shakeproof
65 00-288702 Control BoX (RH CONrOIS) .....uiiiiiiiiiiieeeite ettt
66 00-288702-00004 Control Box (LH Controls) (Electric & Steam Heat) .........ccccoviiiiiiiiiiieieeeee 1
67 00-473512 Control BoX (LH Gas HEAL) .......uiiiiiiiiiiie et 1
68 SC-071-11 Mach. Screw 10-24 x %s Phil. Truss Hd. .....ccoooiiiiiiiiiieceee e 4
69 WL-007-12 Lockwasher #10 External ShaKeproof ..........cccceiciiiiiieiiiee e 4
70 00-294548-00001 Transformer & Fuse Board (100-120/200-230 V., 60 Hz., 1 Ph.) (Incls. Items 76 thru 79)....1
71 00-294548-00002 Transformer & Fuse Board (200-230/400-460 V., 60 Hz., 3 Ph.) (Incls. Items 76 thru 79)....1
72 00-294548-00003 Transformer & Fuse Board (115 & 220 V., 50 Hz., 1 Ph.) (Incls. ltems 76 thru 79).............. 1
73 00-294548-00004 Transformer & Fuse Board (200-240/380 V., 50 Hz., 3 Ph.) (Incls. Items 76 thru 79) ........... 1
74 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....cccccoiiiiiiiiiiiinie e 2
75 FE-021-19 FUSE (250 V., 3.2 AIMIP.) ottt bbbt e bbbt ns 2
76 00-294489 FUSE BOAIA ASSY. ...ttt b et ettt b ettt ettt 1
77 SC-019-33 Mach. Screw 8-32 X "2 BNdg. Hd. ....ccoiiiiiiiiii s 2
78 WL-007-07 Lockwasher #8 External Shakeproof ...........cccccoiiiiiiiiiiie et 2
79 NS-009-12 MaCh. NULE 8-32 HEX ... e 2
80 00-087714-007-1 Relay (24 VAC) (D.P.D.T.) (Steam/Electric Heat) .........cccoeiriiiiiiiiiiiiiesieee e 1
81 SD-008-18 Self-Tapping Screw 8-18 x 3/z Phil. Bndg. Hd., Type B .....cccciiiiiiiiiiiiiieeeee e 2
82 SC-041-11 Cap Screw %1618 X 3/a HeX Hd. (SST) coiiiiiiiiiieiieie e 2
83 WL-006-23 Lockwasher 316 MediUm (SST) ....cciiiiiiiiiiiiieieeriee e 2
84 NS-015-11 NUL 5/16-18 HEX (SST) vttt ettt e 2
85 00-289088 Label — Data ..o e e e 1
86 00-289360 Pin = CONErOI BOX .viviiieiieeeiece et nn e e 1
87 WL-006-16 Lockwasher "4 Light (RH CONroIS) .......cocuiiiiiiiiieiiiiie e e 2
88 NS-015-01 Nut 420 Hex (RH CONErOIS) ..o.viiiiiiiiiieiiet ettt 2
89 00-119114 Bracket — Control Box (RH CoONrolS) .......ccciiiiiiiiiiiiieniieiieeesieeee et 1
90 00-289090 Label — SWItCH ... e e 1
91 00-289060 Water Temperature DiSplay ASSY. .......cc.oiiiiiiiiiiiiiie ittt 1
92 00-162477 Plate — BaSE ....ooiiieeiiieieieee e e e e 1
93 00-438131-00042 Label — Caution/Warning ..........cooeeueeiueerieeieeteeie ettt ettt sae e e e naeeanee e 1
00-294325-00006 Jumper — Terminal Block (110-120/200-230 V. 60 Hz., 115/220 V. 50 Hz.)
(1 Ph.) (Use With HEM 38) ..c..eiiiiiiiiiieitieie ettt 1
00-293587-00001 Wire Harness (Used With EM 14) ..o 1
00-160746-00001 Terminal — Insulated (Used with HemM 80) .....ccccoeiiiiiiiiiiiiiiieeee e 2
00-294334 Shunt Connector (Pkg. of 10)
00-473511 Bracket — Control BOX (LH) ....ooouiiiiiiiiiiiiee et

-5- F-19272 Rev. C (June 2004)
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CONTROL BOX (W/METAL LID)
(PREVIOUS CONSTRUCTION)
ILLUS. PART NO. NAME OF PART AMT.
PL-57212
1 00-289090 Label — SWILCH ... e e 1
2 00-289088 Label — Data
3 00-748965 Label — SWILCH ... e e 1
4 00-475638-00003 Button — PUSh (FIUSN) ......oiiiiiiiiiiiieee et 1
5 00-112129 1ol 07 o) 11V TSROSO 1
6 00-112016 Retainer — CapliVe SCIEW ........eiiiiiiiiie ettt ettt e e aee e s te e e s ate e eseeeseeeaneee e 1
7 00-438131-00042 Label — Warning (W/O BOOSLET) .....c.uiiiiiiiiie ettt ae e saeeeseeeenes 1
8 00-438131-00060 Label — Warning (W/BOOSTET) .......uiiiiiiaiiieiitie ettt ettt e st e e st et e e sasee e enneeeneee e 1
9 00-475213-00001 Box — Control (W/Lid) (RH) (Gas Heat) ........cccoouiririiiiieiieie e 1
10 00-475213-00002 Box — Control (W/Lid) (LH) (Gas Heat) .......cccciriiiiiiiiieeeseeceee e 1
1 00-475213-00003 Box — Control (W/Lid) (LH) (90 Deg. Mtd.) (Gas Heat) .......cccoveiirieiiniiiniieeicee e 1
12 00-475213-00007 Box — Control (W/Lid) (RH) (Electric Heat) .........cccoeiiiiiiiiieeeeeeee e 1
13 00-475213-00008 Box — Control (W/Lid) (LH) (Electric Heat) .........ccoiiiiieiiiiiiecieeee e 1
14 00-475213-00009 Box — Control (W/Lid) (LH) (90 Deg. Mtd.) (Electric Heat)........ccooimiieriiiiiiiiiiiieiee 1
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-57212

15
16
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21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
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41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73

PART NO.

00-294548-00001
00-294548-00003
00-294548-00002
00-294548-00004
SD-008-25
00-087714-007-1
SD-008-18
00-294677-00003
SD-008-25
00-476764
00-294325-013-4
SD-019-29
00-087711-180-1
WL-008-32
00-087711-147-1
WL-008-32
00-087714-055-1
SD-008-18
00-294325-013-4
SD-019-29
00-294677-00003
SD-008-25
00-118544-00001
SD-034-59
00-294325-003-1
00-294325-015-1
00-294325-00006
SD-029-11
SC-071-11
WL-007-12
00-119031
SD-008-25
00-475256
SD-008-25
SD-034-59
00-087713-065-1
FE-015-01
FE-022-86
00-294436-00002
SD-019-31
00-087714-007-1
SD-008-18
00-294677-00003
NS-031-15
00-749825
00-118349-00005
NS-031-50
00-526454-00002
00-294325-00009
NS-031-50
00-118349-00003
00-475934
00-118349-00003
00-474669
00-474670
00-289060
00-087713-065-1
FE-009-26
FE-021-19
00-476772

CONTROL BOX (W/METAL LID)
(PREVIOUS CONSTRUCTION)

NAME OF PART

Transformer & Fuse Board (120/60/1) (208-240/60/1) .....eeiiueeaieieiiieeiieeeiee e
Transformer & Fuse Board (100-120/50/1) (220-240/50/1).....

Transformer & Fuse Board Assy. (208-240/60/3) (480/60/3)

Transformer & Fuse Board Assy. (200-240/50/3) (380-415/50/3) ....cceviueeiiieemiieeeeiieenieeen 1
Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....ccccoiiiiiiiiiiiiiceeee e 2
Relay (24 VAC) (D.P.D.T.) (Steam/Electric Heat)

Self-Tapping Screw 8-18 x 3/z Phil. Bndg. Hd., Type B ....cccooiiiiiiiiiiiiiieeee e 2
Clamp = WIFE (3/a LD.) cueieieie ettt ettt ettt e be e beesteeeaeesbeenseenne 1
Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....ccccoiiiiiiiiiiiiiei e 1

Plate — BaSE ...t 1
Block — Terminal (Under 250 VOIS) ......cooiiiiiiiiiiieie et 1
Self-Tapping Screw 6-20 x /> Phil Pan Hd., Type B .....ccciiiiiiiiiiee e 2

Switch — Toggle (D.P.D.T.) (Keyway Must be Located on Top of Switch) ........cccccceenie. 1
Lockwasher "2 INtEINAI .........c.oiuiiiiiiii e e 1
Switch — Wash/Rinse (Keyway Must be Located on Bottom of Switch).......cc.ccccocieniee. 1
Lockwasher "2 INternal ............ccoiiiiiiiiiiiec e

Relay (Vent Fan Control) ........cccoeiiiiiniiieiiee e

Self-Tapping Screw 8-18 x 3/z Phil. Bndg. Hd., Type B .....

Block — Terminal (Under 250 VOItS) ......cccccoiiieiiiiiiniennes

Self-Tapping Screw 6-20 x /> Phil. Pan Hd., Type B ....

Clamp = WIFE (3/a LD.) 1ottt ettt et et ebe e beesteeeaeesbeenree e 1
Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....ccccoiiiiiiiiiiiiiicieeee e 1
[0 To TS o] [0 1= 4 [T USRS 2
Self-Tapping Screw 10-32 x *s Phil. Pan Hd., Type T ... 2
Block — Terminal (Initial Production ONly) .........cccooiiiiiiiiiiiiieiee e 1
Block — Terminal (Used in Production Since 4/01) .....ccoiiiiiiiiiiiiiiee e 2
Jumper — Terminal BIOCk (1 Ph. ONlY) ..oooeiiiiiiiiee e e 1
Self-Tapping Screw 6-32 x 1 Phil. Pan Hd., Type F ... 2
Mach. Screw 10-24 x %s Phil. Truss Hd. .....ccoooiiiiiiiiieiceee e 4
Lockwasher #10 External ShaKeproof ..........ccccoiciiiiiiiiiiee e 4
TrmiN@l BIOCK ..o e e 1
Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....ccccciiiiiiiiiiiiiieieeee e 4
Barrier — Field WIMNG ...oo.eoiiiiiiiieii et bbbttt 1
Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....cccccoiiiiiiiiiiiiieeeee e 7
Self-Tapping Screw 10-32 x *s Phil. Pan Hd., Type T ....cccciiiiiiiiiiiiceeeeeeeeeeiee 7
Contactor — Magnetic (3 Pole) (Electric Heat) .........ccoviiiiiiiiiiiii e 2
Fuse (1.5 Amp., 100-120 V.) (Gas Heat)

Fuse (0.6 Amp., 500 V.) (Gas HeEat) .......ccceiiiiiiiiiiiiieee e
Fuse Block (3 Pole) (Gas HEAt) .......cccuiiiiiiiiiiieee s
Self-Tapping Screw 8-18 x /> Phil. Pan Hd., Type B ....cccooiiiiiiiiiiiceeeeeeeeee 2
Relay (24 VAC) (D.P.D.T.) (Steam/Electric Heat) .........ccceoiriiriiiiiiiicceeeeecc e 2
Self-Tapping Screw 8-18 x 3/z Phil. Bndg. Hd., Type B .....cccciiiiiiiiiiiicieeeeceeeeie 4
Clamp = WIrE (3/a LD.) tueeieiiii ettt ettt et 2
Stop Nut — Special 10-24 HeX (SST) ..uiiiiiiiiiiiieeteeie e 2
Board — Control ASSY. (AMT4) ..t 1
Standoff — REEA BOArd ..........ccoiiiiiiiieieeeeee e e 4
STOP NUE 8-32 HEX (SST) ettt ettt et 4
LLoT o 0 T - oSSR 1
Terminal BOArd .......c.coiiiiiiieiee e e e 1
STOP NUE 8-32 HEX (SST) ettt ettt ettt et et 2

Spacer — COoNtrol PANEI ........ooiuieeiiie et s e et e e nae s 2
Block — Contact (Push-On Maintain) .........ccoeeiiiiieiiiiieeeeeeeeeee e 1
Spacer — COoNtrol PANEI ........ooiuieeiiie et e s et re e et e e enee s 2
Frame — DISPIAY .....ccuiiiiiiiiiie e e 1
REtAINET — DISPIAY .....veeutiiiieiie ettt 1
Water Temperature DiSPlay ASSY. ....c.ceiiiiiiiiiiiiiie ettt ettt e e 1

Contactor — Magnetic (3 Pole) (Electric Heat) ..........coviiiiiiiiiiieee e 1
Fuse — Glass (250 V., 1.5 AMP.) (TYPE AGC) ...ooiiiiiiiiiiiiiieieeie e 1
FUSE (250 V., 3.2 AIMIP.) ciiiiiiiieee ettt b et sb e b e bbb ns 1
Board Assy. — Thermistor SIMUIGLOr ...........cooiiiiiiiiiiiiieeee e 1
Note:

Serial Number 23-1030-220
First Machines Having Circuit Breaker Option
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-57210

O©CoO~NOOGOPArWN =

QOO OO DDEADAMDADAMDADMDADRAMDRMOWWWWWWWWWNNRNNNNNNNN=SS2A A A A
GORWON_2 00N PRWON_20O0ONODAPRWON_2000O0ONOODAPRWON_20O00ONOOCGAPRAWN-_0O

PART NO.

00-749634-00001
SC-041-11
WS-017-08
NS-036-19
00-119244
00-119254
00-767500-00031
WL-006-17
NS-015-01
00-749873
SC-041-11
NS-036-19
00-748054
NS-015-11
WL-006-23
SC-041-11
00-118349-00006
00-118349-00007
NS-031-50
00-749825
SD-008-17
00-087714-020-1
SD-008-17
00-294436-00003
FE-022-28
SD-038-02
00-475458-00001
00-476653
SC-071-11
00-118349-00006
00-749636
00-474669
00-289060
00-474670
NS-031-50
WS-023-01
00-294677-00003
NS-031-50
00-294677-00002
00-294325-00009
00-087711-286-1
00-475934
00-112016
00-112129
00-289088
00-438131-00060
00-438131-00042
00-748965
00-289090
00-475638-00001
00-749909
00-087711-147-1
WL-008-32
00-087711-180-1
WL-008-32
00-749887-00001
00-749853-00001

CONTROL BOX
(CURRENT CONSTRUCTION)

NAME OF PART

Weldment — Box & Lid (ML-110976 & ML-110977) ..cc.cooiiiiiiiiinieciieieieese e
Cap Screw %1618 x 3/« Hex Hd. (SST) ...
Washer ...,
Stop Nut %+6-18 Hex ..
Cap & Stud Assy. .........
Retainer — Cap & Stud
O-RiNG ..eooiiiiiiieiieeeees
Lockwasher /s Medium ...
Nut /s — 20 Hex (SST) ..
Bracket — Control BoX........cccccoeecuriennen.
Cap Screw %1618 x 3/« Hex Hd. (SST) ...
Stop Nut %1618 HeX ...ccoooeeiiiiiiiee.
Bracket — Gas Heat (LH)
Nut 5/16-18 HeX ...ccoeveevveecrrennen.
Lockwasher %16 Medium (SST)..............
Cap Screw %1618 x 3/s Hex Hd. (SST)
Standoff — Reed Board (%) ....
Standoff — Reed Board (*/s)...
Stop Nut 6-32 Hex (SST)...... .
BOArd — CONIOI ASSY. ...ttt st e e she et e e hb e e bt e e be e e te e e e te e e nnaeeeneeas
Self-Tapping Screw 6-20 x 3/ Phil. Bndg. Hd., Type B (Gas Heat/Vent Fan Control)....
Relay (3 Pole) (Vent Fan Control) ...t
Self-Tapping Screw 6-20 x /s Phil. Bndg. Hd., Type B (Electric Booster) ....
Block — Fuse (Electric BOOSIEr) .......coccuiiiiiiiiiieiiie e
Fuse (0.5 Amp., 250 V.) (Electric BoOSter) ........ccoooeiiiiiiiiiiiiieieeceeee
Self-Tapping Screw 6-20 x 5/ Phil. Pan Hd., Type B (Electric Booster)....
Board Assy. — Temperature Control (120-200 Deg. F) (Electric Booster)...
Spacer — Circuit Board #6 x %16 (Electric Booster)........cccoooeiieiieiieniennnn.
Mach. Screw 10-24 x *s Phil. Truss Hd. ...
Standoff — Reed Board (5/16) .....cceeeeieeiieiiiiieiieiieeeeeene
Plate — Base Lid (Electric Booster or Vent Fan Control)...
Frame — Display ......cccccoerieiennenn.
Water Temperature Display Assy..
Retainer — Display ........ccccoeeeerieeenienn.
Stop Nut — Special 6-32 Hex (SST) ....
Washer ...
Clamp — Wire (3 LD.).....
Stop Nut 6-32 Hex (SST)......
Clamp — Wire (/2 I.D.).....
Terminal Board ASSY. ....cccoeevieennennn.
Block — Switch (Electric Booster) ......
Block — Contact (Push-On-Maintain)..
Retainer — Screw ........ccocveiiiiiiccnn.
Screw — Captive .....occceeiieeiiieeeeeee e
Label — Data (ML-110976 & ML-110977)....
Label — Warning (Electric Heat W/Booster)......
Label — Warning (W/O Booster or Gas Heat) .
Label — Switch ..o
Label — Switch .............
Button — Push (Flush)..
Bracket — CONtrol BOX ......cccooiiiiiiiiiiiiieieece e
Switch — Wash/Rinse (Keyway Must be Located on Bottom of Switch).
Lockwasher /2 Internal Shakeproof ...
Switch — Toggle (D.P.D.T.) (Keyway Must be Located on Top of Switch) .
Lockwasher /2 Internal Shakeproof ...
Cable Assy. — Rinse Thermistor ..... .
Harness — Wiring, HT Therm. RH ...t e

L L L L L L L LA A L A A L A A A A A A N W WA S A LA A R R N AL LA N ARANNONNN SO NN 2 WWwwws NS
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

CONTROL BOX ELECTRICAL COMPONENTS

(CURRENT CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-57211

1 00-422905-00047 Angle — Hinge Pin (Use with Service Side DOOr) .......cccceiiiiiiiiiiiiiinieiieee e 1
2 00-294548-00002 Transformer (200-230 V. & 400-460 V., 60 Hz., 3 Ph.) oo 1
3 00-294548-00004 Transformer (200-415 V., 50 Hz., 3 Ph.) oot 1
4 FE-021-19 Fuse (3.2 AMP., 250 V.) e e s 1
5 FE-009-26 FUSE (1.5 AMP., 250 VL) ittt ettt ettt 1
6 SD-008-25 Self-Tapping Screw 10-16 x "2 Phil. Pan Hd., TYpe B ....cccooiiirieiireee e 2
7 WL-007-12 Lockwasher #10 EXIErNAl ........ccooiiiiiiiiii e e 2
8 00-749630 Plate — BASE ....eoiiiieiiieieieee e e e e 1
9 SC-071-11 Mach. Screw 10-24 x 35 Phil. Truss Hd. .....ccooiiiiiiiniiiiincece e 4
10 WL-007-12 Lockwasher #10 External ShaKeproof ..........cccceiciiiiiiiiiii e 4
11 SD-008-18 Self-Tapping Screw 8-18 x 3/s Phil. Bndg. Hd., Type B (Electric Booster) .........ccccocveene 2
12 WL-014-05 Lockwasher #8 EXIErNal .........ccoiiiiiiiiee e e e 2
13 00-294500-00033 Transformer (60 VA)(208/240/60/1)(208/240/60/3)(480/60/3)(200/50/3)(Electric Booster) ... 1
14 00-294500-033-2  Transformer (60 VA)(380-415/50/3) (Electric BOOSEN) ......ccceeieiiiiiiiiiiiiieiie e 1
15 00-116544-00002 Lug — Grounding

16 SD-035-77 Self-Tapping Screw Phil. Pan Hd., Type TT ..o 2
17 SD-008-25 Self-Tapping Screw 10-16 x '> Phil. Pan Hd., Type B (Electric Booster) ..........ccccevvnenne 1
18 SD-008-17 Self-Tapping Screw 6-20 x °s Phil. Bndg. Hd., Type B

19 00-294325-013-6  Block — Terminal .........ccccoiviiiiiniienese e

20 00-294325-015-1 Block — Terminal (1 Ph.) (EleCtric BOOSIEN) ........eiiiiiiiiiiiiie et
21 SD-037-21 Self-Tapping Screw 8-32 x 1 Phil. Pan Hd., Type F (1 Ph.) (Electric Booster) .............. 2
22 00-118544-00002 Lug — Grounding (Electric Booster)

23 SD-035-77 Self-Tapping Screw '/»-20 x %s Phil. Pan Hd., Type TT (Electric Booster) ........c.cccccue... 1
24 00-294325-015-1  BIOCK — TEIMINAI .....eiuiiiiiiitiitieee ettt bbbttt na e sne b 1
25 SD-037-21 Self-Tapping Screw 8-32 x 1 Phil. Hd., Type F ..o 2
26 SD-008-18 Self-Tapping Screw 8-18 x 3/z Phil. Bndg. Hd., Type B (Gas Heat).......cccocceroiriiriinnenne. 2
27 00-294436-00002 Block — FUSE (GaS HEaE) ...ccoiuiiiiiiiiiiiitii e 1
28 FE-015-01 Fuse (1.5 Amp., 200-240 V.) (Gas Heat) .......cccorviiiriiiiriiirieieee e 1
29 FE-022-86 Fuse (0.8 Amp., 380-480 V.) (Gas Heat) .......cccorviiiriiiiiiiiiriieece e 1
30 00-087713-041-2  Contactor (40 Amp., 120 V.) (3 Pole) (Electric BOOSIEr) ......cccoiiiiiiiiiiiiiiiie e 1
31 SD-008-25 Self-Tapping Screw 10-16 x '/= Phil. Pan Hd., Type B (Electric Booster) ..........ccccceeeueene 2
32 SD-008-17 Self-Tapping Screw 6-20 x 3/z Phil. Bndg. Hd., Type B (Gas Heat).......cccccoroiriiiiinnene. 2
33 00-087714-020-1 Relay (3 Pole) (Gas HEAE) ....coeiiiiiiiiiiiei e 1
34 SD-008-25 Self-Tapping Screw 10-16 x '/2 Phil. Pan Hd., Type B (Electric Heat) .........cccccceenieninns 2
35 00-087713-065-1 Contactor — Magnetic (3 Pole) (Electric Heat) .........cocoeiiiiiiiiiie e 1
36 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....ccccoiiiiiiiiiiiiieiieeee e 2
37 00-087713-065-1 Contactor — MagnetiC (3 POIE) .......ooiuuiiiiieiii et 1
38 00-294677-00003  Clamp — WIre (3 L.D.) weouiiiiiiiiieee ettt 4
39 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....ccccoiiiiiiiiiiiicieee e 4
40 SD-008-17 Self-Tapping Screw 6-20 x 3/z Phil. Bndg. Hd., Type B ....cccooiiiiiiiiiiiiiieeeeeeeeeee 2
41 00-087714-020-1  REIAY (3 POIE) ..ttt ettt ettt nb ettt a e ane s 1
42 00-437102 Bracket — Relay MOUNTING .....ooouiiiiiieiie ettt st e e aee s 1
43 SD-008-18 Self-Tapping Screw 8-18 x 3/z Phil. Bndg. Hd., Type B ....cccooiiiiiiiiiieiiieeee e 2
44 WL-014-05 Lockwasher #8 External Shakeproof ... 2

00-476772 Board Assy. — Thermistor SImUIGtOr .........c.oooiiiiiiiii e 1
- 11 - F-19272 Rev. C (June 2004)
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-57215

O©CoONOOAPNWN -

PART NO.

00-119054
00-119050
00-118960
WL-006-23
SC-041-11
SC-041-11
WL-006-23
WS-017-08
SC-041-05
WL-006-17
WS-003-48
00-119051
NS-024-06
WL-006-32
WS-021-01
00-118968
00-121567-00002
KW-003-03
00-114696
00-067500-00007
00-293620
00-293619
00-293618
00-293617
00-748519-00001
00-748519-00003
00-748519-00004
00-748519-00005
SC-041-29
WL-006-28
00-067500-00097
00-277836
00-276281
00-473249
00-277786-00001
00-277786-00002
00-277786-00003
00-277786-00004
*00-748518-00001
*00-748518-00003
*00-748518-00004
*00-748518-00007
00-294505-00001
00-294523-00001

MOTOR AND PUMP

NAME OF PART AMT.
Gasket — PUMP DiISChArge ......ccooiiiiiiiiiie et 1
Gasket — Pump Intake
Shroud — Pump Intake
Lockwasher %16 Medium (SST) ...cciiieieieieie ettt seenae e eneenes 4
Cap Screw */16=18 X 34 HEX Hd. (SST) wiooieiiieiieiceeeere e 4
Cap Screw */16-18 X 34 HEX Hd. (SST) wiooiiiieiieeeeeeere e 2

Lockwasher %16 Medium (SST) ...cciiieiiieieseeeeeeeee ettt saeneesaeeneenes 2

L= 1] 1= PR SSSRY 2
Cap Screw 420 X 5/8 HEX Ha. ..ccoiiiiiiicecece ettt 2
Lockwasher a MEAIUM .........coiiuiiiiiiiiecieecee ettt ettt et be e ebe e ere e reeae e 2
L= 1] 1= USRS 2
Gasket — PUMP Drain HOIE .......ooiiiii ettt ae e e e e e enee s 1
ACOIN NUL 7/16720 ..ot et e e s e e e saeeeaseeaaesaeeesseeaseeaeessseenneeneeaneas 1

Lockwasher /1 Light ..
WESKET ... ettt n e are s 1
IMPEIIET (B0 HZ.) ..ttt ettt ettt 1

IMPEIIET (5O HZ.) .ttt ettt seees 1
Key — WOoOdIUf s X 12 L. eeeereeieeeieieeeeeeee ettt 1
Shaft SEAI ASSY. (5/8) erveruerueeieieie et ete ettt ettt ettt ettt e ne e e e s 1
L@ {1 o SRS PR ST 1
Motor — Service (B0 Hz., 1 Ph.) oo 1
Motor — Service (B0 Hz., 3 Ph.) oo 1
Motor — Service (50 Hz., 1 Ph.) i 1
Motor — Service (50 Hz., 3 Ph.) i 1
MOtOr — (B0 HZ., 1 Ph.) ettt 1
MOtOr — (B0 HZ., 3 Ph.) et 1
MOtOr — (50 HZ., 3 Ph.) i 1
Motor — (575 V. B0 HzZ., 3 Ph.) e 1
Cap Screw 3/s-16 x /s Hex Hd., Wax Coated Threads ...........c..cccceeveriieeieieesieeie e 2
LOCKWASHEr 3/s MEAIUM ....c.eiuiiiiiiiiitiiece ettt e 2
L@ 1 o SRS PR ST 1

Shim Kit (Motor To Pump) 1 Blue (0.005), 1 Brown (0.010) & 1 Yellow (0.020 Thk.)...1
SNEIL = PUMPD oottt ettt et e et e et e e et e e eateessaeeeateeeaeeesnneeeaneeeanneeesnseeanseeens
Screen Weldment — Pump Intake

Motor & Impeller Assy. (60 Hz., 1 Ph.) (Incls. ltems 13 thru 16, 18 thru 21, & 31) ......ccec.e 1
Motor & Impeller Assy. (60 Hz., 3 Ph.) (Incls. ltems 13 thru 16, 18, 19, 20, 22, & 31)......... 1
Motor & Impeller Assy. (50 Hz., 1 Ph.) (Incls. ltems 13, 14, 15, 17 thru 20, 23, & 31)......... 1
Motor & Impeller Assy. (50 Hz., 3 Ph.) (Incls. ltems 13, 14, 15, 17 thru 20, 24, & 31)......... 1

Motor & Impeller Assy. (60 Hz., 1 Ph.) (Incls. ltems 13 thru 20, 25, & 31)
Motor & Impeller Assy. (60 Hz., 3 Ph.) (Incls. ltems 13 thru 20, 26, & 31)
Motor & Impeller Assy. (50 Hz., 3 Ph.) (Incls. ltems 13 thru 20, 27, & 31)

Motor & Impeller Assy. (575 V., 60 Hz., 3 Ph.) (Incls. ltems 13 thru 20, 28, & 31) ....cccceeee 1
Wire Hamess — Motor Therm. (RH CONMroIS) ........cooiiiiiiiiiiiiieiieieeeeeee e 1
Wire Harmess — Motor Therm. (LH COntrolS) ...........coouiiiiiiiiiiiii i 1

NOTE: Select shims to obtain .005 to .012 between pump and impeller.

*AM14 Used After Serial No. 23-1037-280 (GE Motor)
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

MOTOR
(PRIOR TO AM14 SERIAL NO. 23-1037-280)
ILLUS. PART NO. NAME OF PART AMT.
PL-52028
1 SD-036-51 Self-Tapping Screw 8-32 x 3/ Hex Washer Hd., Type T ...cccooiiiiiiiiiininnieeeee e 2
2 00-060395 Grommet
3 FE-016-02 Bushing — Snap (Field RiNG) .....coouiiiiiiiiii e 1
4 00-080369 Bushing — Snap (Field RING) ....coiiiiiiiiiie s 1
5 SD-036-51 Self-Tapping Screw 8-32 x 3/ Hex Washer Hd., Type T ....cccooiiiiiiiiiiiiiiieieee e 2
6 00-065477-147-1  Stator Assy. (100-120 V., 80 HZ.) ...oooiiiiiiiiiiiiiee e 1
7 00-065477-147-2  Stator Assy. (115-120 V., 50 HZ.) ..oooiiiiiiiiie e 1
8 00-065478-110-1  Stator Assy. (200-230/400-460 V., B0 HZ.) ...occeeieiieiiiiceeeeiee e 1
9 00-065478-112-1  Stator Assy. (220-380 V., 50 HZ.) .eoceeiieiiieiiieeieeesie e eneens 1
10 RR-004-17 REAINING RING 1.ttt ettt b e bttt naee e 1
11 BB-020-18 Ball Bearing — N.D. H77503 ......ooiiiiiiiiiie ettt et 1
12 00-113405 Cover — TermMiINAl BOX .....couiiiiiiiiii ittt 1

13 00-114811 Gasket — Terminal BOX .....cccoooiiiiiiiiieee e e 1
14 00-113417 CoNNECOr — BIOCK ASSY. ...uiiiitiiiiiie ettt nb et es 1
15 00-113552 Terminal BIOCK Bas@ ASSY. ...ccccoiiiiiiiiiiiiie e 1

16 00-022275-00208 Rotor Assy. (100-120 V., B0 HZ.) c.ooieieiieieieie ettt eneens 1
17 00-022275-00207 Rotor Assy. (115-220 V., 50 HZ.) .oeiiiiiiiieiieiee et 1
18 00-015747-00288 Rotor Assy. (200-230/400-460 V., 60 Hz.) (220-380 V., 50 HzZ.) .ccccevoiiereeienriecceeeene 1
19 SD-015-03 Self-Tapping Screw 10-24 x '/« Pan Hd., TyYPe TT ..ottt 2

20 WS-002-15 WESKET ... ettt e e e ere s 2
21 00-070487-00006 Capacitor (MOTOr STAt) ......cc.eeieiiiiiiiiiiee et 1
22 00-089258 RetaiNer — CaPACItOr.......ciiiiie i ciie et cee ettt e e e e e et e e et e e e saeesseeeenseesnnaeesnneeenneaenes 1
23 00-104725 Capacitor Cover & INSUIGOr ASSY. .....coiiiiiiiiiieeiee ittt 1
24 BB-020-18 Ball Bearing — N.D. #77503 .......cooiiriiiiiieirteeeteeree ettt 1
25 00-121191-00001 Bracket — Bearing (Pump End) (B0 HZ.) ...cocuiiiiiiiiiieiece e 1
26 00-121191-00002 Bracket — Bearing (Pump End) (50 Hz.) ...

27 00-119858-00002 Switch — Starting (Stationary Part) ..........cceoiiiiii e 1
28 SC-009-49 Mach. Screw 6-32 X 38 Rd. HU. ....ccooiiiiii e 2
29 00-114379-00003 Bracket — Bearing (Fan ENd) .......ocooiiiiiiiieiie et 1

30 00-114379-00002 Bracket — Bearing (Fan ENd) ......cocooiiiiiiiiiie e e 1
31 00-292466-00001 Fan — Ventilating ........ooeeiiiiiiiieieie ettt sttt 1
32 00-077067 COoVEr — MOOT ENG ... e 1

33 SC-009-65 Mach. Screw 8-32 X "a Rd. H. ...coooiiiiiiii e 2
34 SL-002-04 5o g T I I - To [ o RSP PR SO 1
35 SC-081-76 Mach. Screw 10-24 X 7 Rd. Ha. ..o s 4
36 WL-008-13 Lockwasher #10 Internal Shakeproof ..........cccuiiiiiiiiie e 4

37 00-113403 BOX — TEIMINGL ..ttt ettt 1
38 SD-015-27 Self-Tapping Screw 10-24 x %16 Pan Hd., Type TT ..o 2
39 WL-007-12 Lockwasher #10 External Shakeproof ..........cccceiciiiiiiiiiiii e 2

00-111591-00001  Thermistor (Included with Items 6 thru 9) .......cccooiiiiiiiiiii e 2
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

1-2

MOTOR (GE)
(AM14 USED AFTER SERIAL NO. 23-1037-280)
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-57301

A wWN =

PART NO.

00-892459-00001

MOTOR (GE)
(AM14 USED AFTER SERIAL NO. 23-1037-280)
NAME OF PART AMT.
Overload — Reset (1 HP., 1 Ph.) e 1

00-892459-00005
00-892459-00002
00-892459-00007
00-892459-00008

Overload — Reset (1 Hp., 3 Ph.) ..
Switch — Start (Not Shown) ...........
Cover — Fan (Not Shown) ....
Fan Blade & Clip (Not Shown)
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-57208

O©CoO~NOOAPNWN =

PART NO.

00-748105
00-748282
00-067500-00057
SC-021-14
WL-006-01
00-474252
00-122442-00002
SC-110-44
00-021137
SC-021-14
WL-006-01
00-122443-00002
00-022731-00003
00-122440
00-122633
00-286946
SC-066-06
WL-006-07
00-287987
00-286947
00-067500-00019
BA-002-40
00-286948
00-287140
00-286944
00-119034
00-119306
SC-041-31
WL-006-28
00-067500-00057
00-119032
00-122635-00002
00-287152

LOWER WASH ARM

NAME OF PART AMT.
Lower Rinse Arm (Incls. RemMS 2, 4, & 5) .ooriiiiiiiiiceeeee e 1
Plate — PivOt BEAINNG ...cueiiiiiiiitieiie e 1
L@ {1 o SRS PRSP 1

Mach. Screw 8-32 x /s Rd. Hd., SIOtted ........cceeriiiiiiiiieee e 4

Lockwasher #8 HElICal ........ccooiiiiiicee e e s 4
(0= o T =3 T TSP 2
Arm — Rinse (5 Nozzle Holes) (Previous Construction) ........c.ccccceeviiieerieniieniesiene e 1
Set Screw %/+-18 x 3/s Soc. Hdls., Cone Pt. (Nylon) (Previous Construction).................. 2
Plate — Pivot Bearing (Previous ConstruCtion) ...........ccooeerieiiiiieniieniesieesee e 1
Mach. Screw 8-32 x %s Rd. Hd., Slotted (Previous Construction) ..........cccccovveeiiineenennnn 4

Lockwasher #8 (Previous CONnStrUCON) ........cccceiiiiiiirieiieiie e 4
Arm — Rinse (4 Nozzle Holes) (Previous Construction) ........cccccceviroeeriieniinieenienie e 1
Nozzle — Rinse (SST) #50 Drill (0.070) (Previous Construction)..........cccceevveereerveneeneenen 9

Plug — Rinse Arm (Previous CONSIIUCHON) .......ccciiiiiiiiiiiiiieniiesieesiee et 2
Body — Lower Rinse Arm (Previous ConStruCtion) ..........ccoccoieerieriineenieenienieeseeseesieeieenne 1
Bearing Pin & WaShr ASSY. ......coiiiiiiiiiiieiieieeiee ettt 1
Mach. Screw 10-24 x /2 Phil. Truss Hd. .....ccooiiiiiiiiiiceeeee e 2

Lockwasher #10 MEUIUM .......ooiiiieiiie et e e s e e e e s e e ssreeeteeesnaeeeneeas 2
Wash Arm & Hub (Incls. Items 17, 18, & 20 thru 23) .....cccoiiiiiiiiieeeeeeeeeeee 1
REtAINET — Ball ...eiiieiieciie ettt et e e e e et e e et e e e ste e eneeeeneeeenaaeenneeanneaeans 1
L@ {1 o PP S PSR 1

I o2 Lo USSR 1

Lower Rinse Arm (Incls. ltems 7 thru 15) (Previous Construction)..........cccccocvviiirivrnennnn. 1
Lower Wash Arm Kit (Incls. ltems 16, 20, 21, 22, & 25) ...cccociiiiriiiiicieeeeeceeeeiee 1

*For Servicing Wash Arm with Fabricated Hub.
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

— 21

PL-57209 &
~
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UPPER WASH ARM
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

UPPER WASH ARM

ILLUS. PART NO. NAME OF PART AMT.
PL-57209
1 SC-041-09 Cap Screw */16=18 X 2 HEX HU. .o 2
2 WL-006-23 Lockwasher %+ Medium (SST)
3 00-289084 = U o o 1= A= T o USRI
4 00-122437 Shaft — Upper Wash AMM ...ttt et et e et eenee e eneeas
5 00-286948 Hub
6 00-287140 Hub
7 00-067500-00019  O-RING ..eetitiitieieeiete sttt bbbt ettt b et ehe st e e et e nbesbeeae e st e eesbesbenaeeseeanens 1
8 BA-002-40 Ball /s Dia. ....... .
9 00-286947 Retainer — Ball ... s
10 00-287987 Wash Arm & Hub Assy. (Incls. Items 5, 7, 8, 9, 11, & 12) ..o 1
11 WL-006-07 Lockwasher #10 Medium
12 SC-066-06 Mach. Screw 10-24 x "2 Phil. Truss Hd. ....cccooiiiiiiiiiee e 2
*13 00-122438 Upper RINSE Shaft ASSY. .ttt e ettt e s aee e sbee e saeeeenbeeenneeanes 1
*14 00-022731-00003 Nozzle — Rinse (SST) #50 Drill (0.070)... .
*15 00-287913 Arm — Inside RiNse (6 NOZZIE HOIES) ......cooiiiiiiiiiiiie e
*16 00-122401 HUD = RINSE AN .t ettt bbbt b
17 00-287908 Arm — Outside Rinse (5 Nozzle Holes)
*18 00-122440 PIUG = RINSE AN ..ttt ettt b bbbttt b e e enes
*19 SC-110-44 Set Screw %/16-18 x 3/s Soc. Hdls., Cone Pt. (NYION) .......cccooiiiiiiiieiiiieeee e 2
*20 00-122632 Washer — Thrust
*21 00-122445 HANAIE ...t b e ettt
*22 RR-011-03 REtaINING RING ..ttt ettt e sb e et e e s ae e e e be e enee e saneeanneae e
**23 00-748281 Upper Rinse Shaft Assy..
**24 00-748104 UPPET RINSE AN ASSY. ..ottt etie ettt ee et et e et e e s ae e e s bt e e abseaaabeeaasbeeaabeeeanbeeaneeesnseeanneeeaas 1
25 00-474252 AP = BN ettt ettt et
26 00-122632 Washer — Thrust .
27 RR-011-03 REtaiNING RING ...ttt e sb e e st e e s ae e e e be e sse e e saneeeneaeaas
28 00-122445 [ 10 To ST PPR TSRS
* 00-287932-00002 Rinse Arm Assy. (Incls. Items 13 thru 22)
b 00-287151 Upper Wash Arm Kit (Incls. Items 6 thru 9 & 12) ..o 1

*  Prior to Serial Number 23-1021-610
** First Serial Number
*** For Servicing Wash Arms with Fabricated Hub.
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-57336

O©CoO~NOOAPNWN -

PART NO.

00-277112
00-118270
00-288940
FE-022-84
FE-006-05
00-270329-00003
00-270318-00003
00-328247
00-436319
00-119066
00-082231
00-186922
00-186925
00-186924
00-186923
SC-041-16
SC-041-15
WS-017-08
WL-006-23
NS-015-11
00-063262-00026
00-067500-00012
00-119292
SC-041-05
WS-003-48
WL-006-17
NS-015-01
FE-006-05
FE-008-10
FE-022-84
00-294853-046-1
00-294853-046-4
NS-011-18
WL-006-07
00-078752-00004
00-078752-00002
NS-015-11
WL-006-23
00-067500-00012
SC-041-14
00-119127
00-294692
00-288941-00002
00-270336
00-106459
00-083376

OUTSIDE RINSE PIPING
(EARLIER PREVIOUS CONSTRUCTION)
(ML-32614, ML-32615, & ML-110025)

NAME OF PART AMT.

Vacuum Breaker (34 IN.) oottt 1
Service Kit — Vacuum Breaker (Float & Seal Assy.) ......

Connector Assy. (Vacuum Breaker to Solenoid Valve)..........cccoiiiiiieniiiiinieniceeeeee
RElIEf — STrAIN ..o e
LOCK NUL /2 1o

Valve — Solenoid (Incls. Item 7) (Piston Valve; Gray COVEr) ......ccccooeriiiieiniinienieneeniens
Coil — Solenoid Valve (20-30 V.) ..ottt 1
Gauge — Water PrESSUIE ........coiiiiiiiiiitieiie ettt ettt ettt 1
PEICOCK /o e e e 1
TEE — PreSSUME GAUGE ....couiiiiiiiie ittt ettt sae e bt s e sae e s beesae e naeesaee e 1
Screen (3/a In. LiNE STraINEI) .....ooiiiiiiiiiie ettt 1
Line Strainer (34 IN.) (BraSS) ....c.cooueiiuieriieiieitiesieesie ettt ettt 1
Screen (3/a In. LiNE STrAINEI) ....c.oiiiiiiiiiiie ettt 1
Gasket (32 IN. LiNE SraiNer) ....c.cooiiiiiiiiiieieee ettt 1
Plug — Branch (32 In. LiN@ StraiNer) ......c.cooiiiiiiiiiiiiie e e 1

Cap Screw %16-18 X 138 HEX Hd. c.ooooieiieiiee e 1
Cap Screw %16=-18 X 1'a HEX H. .oooiiieeee et 1
L= T PSPPSR 2
Lockwasher 316 MediUm (SST) ....cciiiiiiiiiieitie e 2
NUL /16-18 HEX (SST) tueerieieiieriesieeie ettt st e e e eestesaeeneeneeneeneennenneanenns 2
FIANGE & PIPE ASSY. ..eiiuiiiiiiiieitt ettt 1
(O {1 o SRS PR ST 1
Bracket — OutsSide RINSE PIPE....c..iiiiiiieiiiieie et e e e e e b e ennaeeenes 1
Cap Screw /a-20 X %8 HEX Hd. .oooeiiieie et 2
L= 3T U POP PRSP 2
Lockwasher a MEIUM ........ooiiiiiiii ettt 2
N e = 1 S 2
LOCK INUL 12 ettt ea bbbttt sb e s bt et e bt e bt nns 1
12 GASKEE ASSY. .ttt b bbbttt 1
Connector — Strain REHET .......ooiiiiii e 1
Fill Valve Cable (RH CONMIOIS) ......couiiiiiiiiiiiiecieeee ettt 1
Fill Valve Cable (LH CONtrolS) .......coiiiiiiieiiieiiesiee ettt 1
Mach. Nut 10-24 Hex (SST)

Lockwasher #10 MEAIUM .....ouiiiiiii ettt et
REAINET (/16 IN.) 1ottt ettt ettt ettt ettt naeesaee s 1
REAINET (38 IN.) ittt ettt e b ettt eaee s 3

NUL 5/16-18 HEX (SST) vttt ettt e 2
Lockwasher 316 Medium (SST) ....ccuiiiiiiiiiiiieieerie et 2
L@ {1 o SRS P ST 1

Cap Screw /1618 X 1's HexX Hd. (SST) oo 2
PIDE PIUG .ttt 2
RINSE PrODE ASSY. ..ottt sttt sttt 1
Connector Assy. (Vacuum Breaker to Inside RINSE).......ccccooiiiiiiiiiiiiiiiniiieee e 1

Service Kit — Solenoid Valve (Piston Valve; Gray COVEr) ......ccccooiriiiiiiiieniieiieceeieeieene 1
Valve Kit (Diaphram Type) (Incls. Cap, Bonnet Gasket, Stem Spring, & Pin) ................. 1
Wire Tie (LH CONrOIS) .....eiiiiiiiii ittt 2
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-57207

O©CoO~NOOAPNWN =

PART NO.

00-277112
00-118270
00-328491
00-294692
FE-022-84
FE-006-05
00-271002-00003
00-271002-00001
00-271839-00003
00-328247
00-436319
FP-040-08
00-119066
00-186922
00-082231
00-186922
00-082238
00-067500-00059
00-186923
00-328490
SC-041-05
WS-003-48
WL-006-17
NS-015-01
00-078752-00004
NS-011-18
00-294853-046-1
00-294853-046-4
FE-022-84
FE-008-10
FE-006-05
WL-006-07
WL-006-23
00-067500-00012
NS-015-11
SC-041-14
00-119127
00-288941-00002
00-271838
00-083376
00-476139

OUTSIDE RINSE PIPING
(PREVIOUS CONSTRUCTION)
(ML-32614, ML-32615, & ML-110025)

NAME OF PART AMT.
Vacuum Breaker (34 IN.) oottt 1
Service Kit — Vacuum Breaker (Float & Seal ASSY.) ..ccccoiiiiiiiiiiiiieieceeeee e 1
Connector Assy. (Vacuum Breaker to Solenoid Valve)..........cccoiiiiiieiiiiiinienieneeieee 1
RINSE ProDE ASSY. ..ttt ettt ettt 1
Connector — Strain Relef ..o e 1
LOCK INUL /2 1. e e e e 1
Valve — Solenoid (24 V., 50-60 Hz.) (Incls. ltem 9) ...ccooiiriiiiiiiiiieee e 1
Valve — Solenoid ¥4 In. (110-120 V., 50-60 HZ.) ..cccuiiiiiiiiiiiiiieeeieeseee e 1
Coil — Solenoid Valve (24 V., 50-60 HzZ.) ..c.cooiiiiiiiieiieieieeeeee e 1

Gauge — Water Pressure .........ccccoceveeninene

Petcock /s .....

|\[To] o] =

Tee — Pressure Gauge .........cocceveeieeneeneeninens

Line Strainer (*/s) (Incls. Items 15 thru 18) .....ccooeiiiiiiiiii e
Screen (3/a In. LiNE STraINEI) ....c.oiiiiiiiiiiiei ettt
Plate — Seal (% In. Line Strainer) (Brass)...

Thumb Screw (NOt SROWN) .....ooiiiiiiiiieie e et
O-RiNg (34 IN. LN STraINEI) ...coiiiiiiiiieiiesi ettt e e
Plug — Branch ......cccccceeciiiiiiinieee

Bracket — Outside Rinse Fill Piping ....

Cap Screw '/s-20 x %s Hex Hd. ...........

Washer ...

Lockwasher /s Medium .

NUE /420 HEX (SST) c.eeiueiieeeeeie et
REAINET (/16 IN.) 1ottt ettt ettt e e 1
Mach. NUt 10-24 HEX (SST) .iieeiiiiiiiieiie ittt ettt ettt a e b 4
Fill Valve Cable (RH CONMIOIS) ......couiiiiiiiiiiiieieeee et 1
Fill Valve Cable (LH CONrolS) .......coiiiiiiiiiiiieiieiiee ettt 1
Connector — Strain Relef ..o e 1
12 GASKEE ASSY. .ttt ettt bbbttt h e b re e 1
LOCK INUL /2 11 e e e e ne e 1
Lockwasher #10 MeIUM .......ccoiiiiiiiice e 4
Lockwasher 316 MediUm (SST) ....cciiiiiiiiiiiiieieeriee e 2
L@ {1 o PP S PSR 1
NUE /16=18 HEX (SST) 1. 2
Cap Screw 5/16=18 X 1's HexX Hd. (SST) oo e 2
PIDE PIUG .ttt 2
Connector Assy. (Vacuum Breaker to Inside RINSE).......cccooviiiiiiiiiiiiiiiii e 1
Service Kit — %4 In. Solenoid ValVe ... 1
Wire Tie

Kit — Piping (W/O BOOSIEI) ....eoiiiiiiiieiieee ettt 1
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

OUTSIDE RINSE PIPING
(CURRENT CONSTRUCTION)
(ML-32614, ML-32615, & ML-110025)

ILLUS. PART NO. NAME OF PART AMT.
PL-57299
1 00-277112 Vacuum Breaker (3a IN.) .ottt ettt ne 1
2 00-118270 Service Kit — Vacuum Breaker (Float & Seal ASSY.) ..cccooiiiiiiiiiiiieiieeee e 1
3 00-475171 Connector Assy. (Vacuum Breaker to Solenoid Valve)..
4 00-328247 GaUge — WatEr PrESSUIE .......ooiiiiiiie ettt ettt sttt e st e e e e e be e e neeeeneeas 1
5 FP-027-07 BUSHING — PIPE /2 10 Ma wueiiiiei e e 1
6 FE-022-84 Connector — Strain Relief ...
7 FE-006-05 LOCK INUL /2 1ottt ettt ettt sa ettt
8 00-271002-00003 Valve — Solenoid (24 V., 50-60 Hz.) (Incls. Item 10)
9 00-271002-00001 Valve — Solenoid ¥4 In. (110-120 V., 50-60 Hz.)........
10 00-271839-00003 Coil — Solenoid Valve (24 V., 50-60 HZ.) ....ccccoiiiiiiiiiiireeieeeeeeee e 1
11 FP-015-24 Street L — Pipe 34 X 90 Deg. (BrasS) ...cceceoiiiiiiiieiiiieeie ettt eee ettt ee e be e 1
12 FP-041-50 Pipe — % x 1%s (Brass) TBE
13 00-186922 Line Strainer (*/s) (Incls. Items 14 thru 16) .......cccoiiiiiiiiiiieeee e 1
14 00-186925 Screen (3 In. Line Strainer)
15 00-186924 Gasket (3 In. Line Strainer)
16 00-186923 Plug — Branch (s In. LiNe@ StraiNer) ......ccocoiiiiiiiiiet e 1
17 00-078752-00004  Ret@NEr (/16 IN.) tiitiitiiiiiieteet sttt bbbttt b et 1
18 NS-011-18 Mach. Nut 10-24 Hex (SST) ....
19 00-294853-046-1  Fill Valve Cable (RH CONLIOIS) .....ccoiiriiiiiieiiiiieeeie et
20 00-294853-046-4  Fill Valve Cable (LH CONtrOlS) ......cccoiiiiiiiiiiiiiieeiesi ettt
21 FE-022-84 Connector — Strain Relief
22 FE-008-10 12 GASKEE ASSY. .ttt ettt bttt et 1
23 FE-006-05 LOCK INUL /2 11ttt bbbttt et
24 WL-006-07 Lockwasher #10 Medium
25 SC-041-05 Cap Screw /a-20 X %8 HEX HU. ..ooiiiiiiiiiee e 2
26 WS-003-48 WWASINIET ...ttt e bbbttt bbb ea ettt
27 WL-006-17 Lockwasher /s Medium
28 NS-015-01 NUE /4220 HEX (SST) c.teiueiiteieittste ettt bbb bbbt sb e
29 00-475173 Bracket — Outside RiNse Fill PiPiNgG .....cooiiiiiiiii et
30 SC-041-14 Cap Screw %1-18 x 1'/s Hex Hd. (SST) .
31 WL-006-23 Lockwasher /16 Medium (SST) ....cciiiiiiiiiiriesi ittt
32 NS-015-11 INUE /16-18 HEX ettt bbbttt nb et a et nne
33 00-067500-00012 O-Ring
34 FP-028-03 Pipe PIUg s SO. H. oo s 2
35 00-294692 RINSE ProDE ASSY. ...ttt ettt et e et e e st e e ate e sanee e sateeenneeeaas 1
36 00-475170 Piping Assy. (Chamber to Vacuum Breaker) .
00-271838 Service Kit — ¥4 In. Solenoid ValIVe ........cccoiiiiiiiiiiieece e
00-083376 L= =SSP P PR
00-294357-00001 Housing — Connector .

00-085890-00177  TOIMNGI wrrrr oo .
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-53434

*1
)
*3
*4
*5
*6

10

12
13

15
16

18
19

21
22

24
25

27
28

30
31

33
34

36
37

39

40
41
42
43
**44
45
**46
47
48

PART NO.

00-274207
00-274206
00-274205
FE-024-04
FE-008-10
FE-024-88
00-274023-00001
00-274023-00002
00-274023-00003
00-274023-00004
00-274023-00005
00-274023-00007
00-274023-00008
00-274162
00-271968
WL-006-17
SC-041-05
FE-008-10
FE-022-84
00-476761-00003
00-271509-00001
00-274163
WS-022-34
WL-006-17
NS-015-01
NS-015-01
OF-033736
00-274161
00-274160
00-274157-00001
00-274157-00002
00-274157-00003
00-274158
00-274198
00-087713-066-4
00-274024
00-274025
00-274159
00-274159-00002
00-087714-007-1
00-526454-00002
00-474601
WL-006-17
NS-015-01
00-474563
00-078752-00005
NS-031-15
00-475254-00003
00-476144
00-083376
00-436500-00111

BOOSTER AND PIPING
(ML-32614, ML-32615, & ML-110025)

NAME OF PART AMT.
Booster Piping (ML-32614 & ML-32615) .......cccoiiriiiiieierie ettt 1
[=T0To =] (=T g o o3 T TSROSO 1
Booster Piping ........c.c..... A
Strain Relief /2 X 90 DEJ. ..couiiiuiiiii ettt esbe e st e sbeesbeeeaeesbeeereeneas 1
D72 GASKEL ASSY. ettt ettt ettt ettt et e bt e ettt et e e e nte e ete e e ateeaneeeeneeaneeeaas 1
Lock Nut — Electric '/> (Nylon)
Booster — Electric Water (200 V., 50/60 Hz.) (220 V., 50 Hz., 1 Ph.) .o 1
Booster — Electric Water (200 V., 50/60 Hz., 3 Ph.) ..o 1
Booster — Electric Water (230 V., 60 Hz., 1 Ph.) .o
Booster — Electric Water (230 V., 60 Hz.) (240 V., 50 Hz., 3 Ph.) ccooooiiiiiiiiieee 1
Booster — Electric Water (460 V., 60 Hz., 3 Ph.) oo 1
Booster — Electric Water (380 V., 50 Hz., 3 Ph.).....
Booster — Electric Water (415 V., 50 Hz., 3 Ph.) .o 1
Valve — Pressure Temp. Relief 3/a ..o 1
Temp. Relief Valve Piping Assy. ........
Lockwasher /s MEIUM ......ouiiiiiiiiiie ettt
Cap Screw 420 X 5/8 HEX Hd. ..o 4
"2 Gasket ASSY. ..cocoeeiiiiieinnne.
Connector — Strain Relief ........oco e
BOOSIEr CablE ASSY. ..ottt ettt ettt e s te et e sne e saeeeeneaeaas 1
Support — Booster Weldment
(07T o] ol = To T 11 (=] LTSRS
WWASIIET ...ttt st
Lockwasher /s Medium
NUE /4220 HEX (SST) c.teuiiuieieitesie sttt et bbbt sbe e
NUE /4220 HEX (SST) 1.ttt ettt sttt b et
Label — Warning
Thermostat — CONIOl ........oooiiii e 1
Thermostat — High LiMit ..ot 1
Element — Heater (200 V.) (3200 W.)..
Element — Heater (240 V.) (3800 W.) ittt et e e 1
Element — Heater (480 V.) (3800 W.) ittt et 1
Gasket — Heater Element
Contactor (120 V., Coil; 1 Ph., 2 POIE) ..t 1
Contactor — Magnetic (110-120 V., Coil; 3 Ph., 3 POI€) ..ccoiiiiiieeeeeeeeee e 1
Transformer (40 VA, 208-240 V.) ..occeiiiiiiiiiieieeiee e
Transformer (40 VA, 480 V.) .ottt ettt e e e ste e e sae e e s ae e e saneeannen 1
Board — Low Water Cut-Off (120 VAC) ....oiiiiiiiiieiie ettt st 1
Board — Low Water Cut-Off (24 VAC)
Relay (24 VAC) (D.P.D.T.) (Steam/Electric Heat) ........cccoeiuiiiiiieiieeee e 1
0T Ty o T -1 o1 SRR URPI

Booster — Awning
Lockwasher '/« Medium

NUE /4220 HEX (SST) c.teuiiuieeeitesie sttt ettt et bttt ab e et

Pipe — Booster Output (Or Use 00-475237) .

Clamp (FIEX HOSE) ...ttt ettt e bt et e e e bt e e st e e e st e e enbeeeaneeeenneeas

Stop Nut — Special 10-24 HEX (SST) .eeiiiuiiiiiiiiiiie e

Hose — Flex (Booster Piping) (ML-32614 & ML-32615)

Kit — Piping W/Booster (Incls. ltems 42 & 48)......ccciiiiiiiiiieee e

WVIEE I ettt st e bbbttt aeas

FUSE (AGC1) ittt bbbttt b et na s et bt bt 1
Note: Booster Voltage Specified.

* Prior to Serial Number 23-1011-500
** First Serial Number
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-55251

O©CoO~NOOAPNWN -

PART NO.

00-749604
00-749991
00-749837
00-271123
SC-021-08
NS-031-50
SC-041-01
WL-006-17
WS-017-06
00-749554-00001
00-749554-00002
00-749554-00003
00-749554-00004
00-749555
00-294692
00-749581
FP-015-23
SC-041-50
WL-006-17
FP-019-28
FP-028-19
FP-041-59
00-749936-00001
00-749890-00001
FP-027-15
FP-028-07
00-749579
00-186922
FP-041-50
00-328818-00002
SC-041-50
WL-006-17
WS-017-06
00-749939
00-546292

BOOSTER TANK
(ML-110976 & ML-110977)

NAME OF PART AMT.
Lid — Heat Box (EIECtrC BOOSIEN) .....ccciiriiiiiiiiiiiiiiiitieiteeee et 1
Gasket — Lid (HEAt BOX) ....eiiuiiiiiiiiiiiieitieiie et ne e 1

Bracket — High Limit Protector ..o 1
Protector — High Limit ....cc.ooiiiiiii et 1

Mach.

Screw 6-32 X 3/ Rd. Hd. (SST) eeiiiiiiiiiiiii e 2

STOP NUE 8-32 HEX (SST) ettt ettt ettt be et 2
Cap Screw 420 X 3/a HeX Hd. (SST) .iiiiiiiiieiiiiie e 6
LOCKWASHhEr /4 MEAIUM ....ooiiiieiiieccee ettt e e e e e e ssaeeeteeeanaeeenneeas 6
L= 1] 1= USRS 6

Heater (13 KW) (208 V.) ittt bbbttt nbe et es 1
Heater (13 KW) (240 V.) ittt bbbttt e nne et es 1
Heater (13 KW) (480 V.) ittt ettt et e nb et es 1
Heater (13 KW) (380 V.) ittt bbbttt nb et es 1
Gasket (13 kW) (Electric HEater) ......c.ooiiiiiiiieiiee e e 1
Probe — TRerMISION .......ceiiiii e 1
Tank — Weldment (EIeCtric BOOSLET) ........oiiiiiiiiiiiiiiiiiee e 1
Elbow — Pipe 3/ X 90 Deg. (Brass) .....cccceruirieiiiiiiiieiiie sttt 1
Cap Screw /a-20 X 2 HEX Hd. .oooeeiiiecee ettt s 4

Lockwasher /s MeIUM ........c.ooiiiiiiiiece e e 4
Tee — Pipe ¥4 X 34 X 34 (BraSS) «iueeieiiieiiieiie ettt 1
Pipe Plug 3/a Sq. HA. (BraSS) ....cccoiouiiiiiiiiieiieeie ettt sttt 1
Pipe 34 X 2'/2 TBE (BFaSS) ...ueecuiieieiieie ittt ettt ettt ettt et 1
Coil — Solenoid Valve (24 V.) ...ccccoveveennee.

Valve — Solenoid (3/4 In.) (Incls. emM 23) ..o 1
BUShING — PiIPE 3/a 10 /o wouviiiiee ettt 1
Pipe PIUg "fa SO. HO. oot 1
PipiNg — INIEE, SOIAET ....coiiiiiie et 1
Strainer — LiNe 3/a (BrasS) ...ccuieouiiiiiiiiieie et ettt 1
Pipe 34 X 138 TBE (BraSS) ....iecutiuieieiie ittt sttt ettt ettt 1
REGUIAEOT — FIOW ...ttt sttt ettt 1
Cap Screw /a-20 X 2 HEX Hd. .oooeiiiiiecee et 3
Lockwasher /s MeIUM .......ccooiiiiiiiece e e e
Washer ...

Kit — Service 34 In. Valve (Use with ltem 24) ...

Sealer
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS. PART NO.
PL-57213

00-119127
00-475170
00-277112
00-749629
00-328247
FP-027-07
00-749153-00007
NS-015-01
WL-006-17
WS-017-06
00-749984
SC-041-05
00-546292
00-749887-00005

O©CoO~NOOAOPNWN =

—_ A
N = O

OUTSIDE RINSE PIPING W/BOOSTER
(ML-110976 & ML-110977)

NAME OF PART AMT.

Pipe PlUg "8 SO. HO. oo 2
Piping Assy. (Chamber to Vacuum Breaker)
Vacuum Breaker (¥4) ....ccccoeoiniiieniineiieee e
Piping Assy. (Vacuum Breaker to Hose)
Gauge — Water PreSSUIE ........coiiiiiiiiieitieie ettt et
Bushing — Pipe "2 10 a4 (BraSS) .....ceeouiiiiiiiiieiie ettt ettt
Hose — Water 34 x 58 In. Braided (SST)
Nut /s — 20 Hex (SST) .o

Lockwasher /s MEIUM .......cc.ooiiiiiiiiece e e e
WASIET ... e
Bracket — Outside Fill Piping ......
Cap Screw '/s-20 x %s Hex Hd...
SBAICT .ottt eaes
Cable — Fill Valve (RH & LH CONtrolS) ....ccouiiiiiiiiiiieiieieiieseeee e

F-19272 Rev. C (June 2004)

- 32 -



AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

OUTSIDE RINSE PIPING W/O BOOSTER
(ML-110976 & ML-110977)

ILLUS. PART NO. NAME OF PART AMT.
PL-57214
1 00-119127 Pipe Plug /s Sq. Hd. ..o
2 00-475170 Piping Assy. (Chamber to Vacuum Breaker)
3 00-277112 Vacuum Breaker (3/s) ....ccccccoeviiiiiieiiiiiieneene
4 00-749940 Piping Assy. (Vacuum Breaker t0 ValVe) .......cooiiiiiiiiiiiiie e
5 00-328247 GaUge — WatEr PrESSUIE .......ooiiiiiiiie ettt ettt ettt et e et e e sae e e be e e naeeeneeas 1
6 FP-027-07 Bushing — PIipe 2 10 Ma (BraSS) ...ccceeouiiiieiieieeie ettt ettt ettt neeee e 1
7 00-749890-00001 Valve — Solenoid (¥s In.) (INCls. HEM 8) ...oouiiiiiiiiiiiie e 1
8 00-749936-00001  Coil — Solenoid Valve (24 VAC) .....ccoiiiiiiiieieeece ettt 1
9 FP-015-24 Elbow — Pipe 32 X 90 Deg. (BraSS) .....ccciiiiiiiiiieiiiieiie ettt 1
10 FP-041-50 PIpe 3/a X 13/a TBE (BraSS) ...cveouiruiiiiriieieiesie sttt sttt sttt nre e 1
11 00-186922 Strainer — LiNE 3/a (BraSS) ...ocuieoiiiiiiieie ettt ettt et sheesbeeeneesreeeneenas 1
12 00-749802-00003  SCreen (80 MESH) ..ouiiiiiiiiiiiieeee ettt 1
13 00-749802-00002 Gasket
14 00-749802-000071  CBP eeveeueemreeeitirueeteeees et sse sttt eae e e be b bt eaees e ea e e s e e e e abeeh e es e eae e s e bt e bt ehe ke et et e et nh et e eheeae et e nrenreare s
15 NS-015-01 NUE /4220 HEX (SST) c.veuiiuieieittste ettt et nb bbbt ab et
16 WL-006-17 Lockwasher /s Medium .
17 WS-017-06 Washer .......ccoevineniiiiiiice
18 00-749984 Bracket — Outside Fill PiPINg ....cooviiiiiiiiiiice et 1
19 SC-041-05 Cap Screw /a-20 X % HEX HU. .ooiiiiiiiiieee e 2
00-749939 Kit — Service 3/ Valve (Use with Item 7).
00-546292 SEAIET ...ttt ettt e a e re s
00-749887-00003 Cable — RH Fill Valve (AM14 & AMTAC) ...cooiiiiiiiiiieeseieee e
00-749887-00004 Cable — LH Fill Valve (AM14 & 90 Deg. AMT4C) ....ccooiiiriiiiiiniieieeese e 1
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

12
10-11 =
13
L
o
0
14

%

DOOR
(STRAIGHT-THRU)
ILLUS. PART NO. NAME OF PART AMT.
PL-57297

1 00-119006-00002 Door — Counterbalanced (LH) (AM14 & AMTAP) ...cooiiiiiiiiiiiii e 1
2 PC-006-29 Cotter PiN /16 X 12 (SST) cueeuiiieiti ittt ettt bbbttt 1
3 00-119236 BT (o o I [ g T=] o =T i o] o N I To o TSRS 1
4 00-892037 Deflector — VENL ... 1
5 00-119133 Door & Lift Assy. (Non-Counterbalanced) ..........ccoouiiiiiiiiiiiiie e 1
6 00-748056 =] = Tod (= A Y = Vo T 1= SRRSO 1
7 00-290160 LY=o a1 TSP PPRRSPS 1
8 00-290159 Retainer — Magnet ...t nee s 1
9 NS-031-50 StOP NUE 8-32 HEX (SST) cuiuiiiiiiiieiie ittt ettt bttt sre st 2
10 00-748055 Door (RH) (AMT4 & AMT AP) ..ottt ettt et 1
11 00-119006-00001 Door — Counterbalance (RH) (Used With Side Mount Door Switch) (Not Shown) .
12 00-112378-00023  GUIAE — DOOK ......eiiiitiiiitieiee ettt ettt b et b e a ekt b e bt ebeeb e st e e et e b e st e nneeaeeanens
13 NS-047-82 Stop Nut — Special "/a-20 HEX ...oiviiiiiiiiieieiese e
14 00-289117-00002 Door Stop ASSY. ....ccccvereerereenenn
15 NS-018-06 JAM NUL 3/16=18 HEX .ttt bbbt
16 WS-017-08 WWASINIET ...ttt e bbbttt bbb ea ettt
17 00-475150-00001 Bracket — Door Lock (RH) (AM14)...
18 00-329747 Bracket — D0OOr LOCK (AMTAP) ...ttt e e eeee s

F-19272 Rev. C (June 2004)
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

10\\
3
8-9
11
LY
0 ’
0
/12
DOOR AM14C
(CORNER)
ILLUS. PART NO. NAME OF PART AMT.
PL-57298
1 00-119005 Door — Inspection ........ccceeeveevveennnnn.
2 00-119098 Door — Counterbalanced (Front).........
3 00-892037 Deflector — Vent ..o
4 00-748056 Bracket — Magnet
5 00-290160 Magnet......cccooeeneeienne
6 00-290159 Retainer — Magnet .............
7 NS-031-50 Stop Nut 6-32 Hex (SST)........
8 00-748055 Door — Counterbalanced (RH) ........coouiiiiiiiiiee e et
9 00-119006-00001 Door — Counterbalanced (RH) (Used With Side Mount Door Switch) (Not Shown) ........ 1
10 00-112378-00023  GUIAE — DOOT .....uiriiieiiitiieiintet ettt ettt b bbbtk e et b et b et bt et b e b an e nnes
11 NS-047-82 Stop Nut — Special /s-20 Hex ....
12 00-289117-00002  DOOI StOP ASSY. ..uveesureruieitieaieesitesiteateesueesaee st e saeesaeeateesaeesaeeabeesaeesheeabeesaeesaeesbeesaeesbeenbeesaeesbeenbeens 2
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

SN
N

DOOR INTERLOCK
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

DOOR INTERLOCK

ILLUS. PART NO. NAME OF PART AMT.
PL-57295

1 00-436069 HOUSING — CyCle SWILCH ... 1
2 00-436071 Retainer — Switch Weldment (Switch Included) ..o 1
3 00-436073 Gasket — Housing
4 00-436072 (070 )Y=T G o (o U133 T TSRS
5 SC-093-03 Mach. Screw 8-32 x 3 Phil. Pan Hd. (SST) ..cociiiiiiiiiiiiieneee e 2
6 WL-006-02 Lockwasher #8 Medium
7 SC-115-26 Mach. Screw 6-32 X 516 Pan Hd. ......coooiiiiiiiiiiie e 2
8 WL-006-42 Lockwasher #6 MediUm ..o
9 FE-022-84 Connector — Strain Relief
10 00-078752-00002  Ret@NEr (32 IN.) 1tiiuiiiiiiiieiee ettt na ettt bbbt 4
11 WL-006-07 Lockwasher #10 MeiUM .....cooiiiiiiii e
12 NS-011-18 Mach. Nut 10-24 Hex (SST)
13 00-294514 Door Interlock Cable Assy. (RH Controls) (Previous Construction) .........cccccceeeeeviirenienenne 1
14 00-294514-00012 Door Interlock Assy. (RH Controls) (Current Construction) ..........ccccccceeiveiiieieiiineniien e
15 00-294514-00002 Door Interlock Cable Assy. (LH Controls) (Previous Construction) .
16 00-294514-00013 Door Interlock Assy. (LH Controls) (Current Construction) .........ccccocoeeriiiiiiiiiiii e
17 FE-022-84 Connector — Strain Relief ...
18 FE-008-10 'l= Gasket Assy. (Previous Construction) .
19 FE-006-05 Lock Nut "2 (Previous CONSrUCHON) ......ocooiiiiiiiiiiiiee et
20 00-435950 Retainer — Magnet ... e nee s
21 SC-115-26 Mach. Screw 6-32 x °1 Pan Hd.
22 WS-023-01 WWASINIET ...ttt e bbbttt bbb ea ettt
23 NS-031-50 StOP NUE 8-32 HEX (SST) cuiuiiiiiiiiiieiteeie ettt bttt nne et
24 00-436091 Magnet — Door Cycle Switch ...
25 WL-006-07 Lockwasher #10 MeIUM ..o

26 SC-066-06

27 WS-029-79

28 00-749348-00002  SWItC — DOOK ....vitiiiiiiieie ittt ettt ettt eh et b et h e bt e bt e bt eb et e sae e e e e e naesaeaten

29 NS-031-50 StOP NUE 8-32 HEX (SST) cueuiiiiiiiiiite ittt ettt bttt nne et

30 FE-008-10 'l2 Gasket Assy. (Previous Construction) .

31 FE-024-88 Lock Nut — Electric /2 (NYION) c..ooiiiiiiieie et

32 FE-022-84 Connector — Strain Relief ..o e

33 00-118349-00004 Standoff — Reed Board (/s Lg.)....ccooureriiinniniiiniieccee,
00-436910 Kit — Door Interlock (Incls. Iltems 1 thru 6 & 20 thru 27) .....ccooiiiiiiiieeee,
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

) (T

8 .

i 187
DOOR LIFT AM14 & 14P
(STRAIGHT-THRU)
ILLUS. PART NO. NAME OF PART AMT.
PL-52041
1 00-475200-00001  DOOE Lt ..c.veueiuiteiiiiirieiitie ettt bttt n et r et n e nns
2 00-079008 Hanger — Spring...
3 00-119055 Button — Bearing ................
4 00-119079-00001  Spring — Counterbalanced .....
5 NS-015-11 Nut 5/16-18 HEX .ovvevreiiiiiiiiniecee
6 SC-053-16 Mach. Screw %16-18 x /s Truss Hd. .........
7 WL-006-23 Lockwasher %/ Medium (SST)...........
8 NS-015-11 Nut %/16-18 HeX .ovvevveeiriciiiee,
9 00-473432 Gasket — Door Lift.................
10 00-119017 Bearing Bracket & Pin Assy.
11 00-119104 Bushing — Door Lift Pin ........
12 NS-032-35 Stop Nut %1-18 Flexloc.....
13 00-074068 Spacer — Door Link........
14 00-119011 Link — DOOF ...ccvvieiiieeieceeee
15 WL-006-23 Lockwasher %+ Medium (SST)....
16 NS-025-09 Nut 51618 Crown ........cccceeveeveeenne.
17 00-186334-00002 Hook — Spring ......
18 WS-005-32 Washer ...............
19 00-119046 Pin — Door Lift ..
20 00-474831 Plug — Handle .......
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

DOOR LIFT AM14C

(CORNER)
ILLUS. PART NO. NAME OF PART AMT.
PL-52043
1 PC-005-11
2 WS-017-08
3 00-119072 [ (oTo] QST o] 13 o I 6 o] o =1 o USROS 1
4 00-475203 [ To o I TSP PPRRSPR 1
5 NS-032-35 StOP NUE 5/16-18 FIEXIOC ...ttt 2
6 00-119048 ST oF= 1T a B ToTo ] I o | GRS 2
7 00-119042 T I ToTo T N 1 OSSPSR PP SRS 2
8 WL-006-23 LOCKWASIEE 5716 ...ttt ettt b e bttt et 2
9 NS-025-09 INUL 571618 CTOWN ..ttt ettt na bttt e bbb b eaes 2
10 WS-005-32 WWASINIET ...ttt e bbbttt bbb ea ettt 2
1 00-119046 PN — DOOT Lift ..ottt 2
12 00-474831 Plug — Handle ...
13 NS-015-11 INUE /16-18 HEX ettt ettt bttt nae bt
14 00-186334-00002  HOOK — SPIINQ 1..eveeutiiirterteete ittt sttt et b ettt sb et h e ebe et e st e bt bttt saeene e e e e nneanenn
15 00-119079-00002 Spring — Counterbalance...................
16 SC-053-16 Mach. Screw %1-18 x °s Truss Hd.
17 00-119272 PIVOT ASSY. ettt ettt bbb b na ettt b e s 2
18 WS-017-08 WWASINIET ...ttt e bbbttt bbb ea ettt 8
19 WL-006-23 Lockwasher °1 Medium (SST)...
20 NS-015-11 INUE /16-18 HEX ittt ettt b e sb et ae bt 8
21 WS-010-42 WWASINIET ...ttt e bbbttt bbb ea ettt 6
22 00-074532 BUSIING -t bbbt 2
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

6—

PL-52035
INSIDE RINSE PIPING

ILLUS. PART NO. NAME OF PART AMT.
PL-52035

1 00-276407 Gasket — RINSE PIPE ....cueiiiiii ettt ste e e e e sae e e sne e e s nbeeennaeeenraeeas

2 00-289086 Fill Tube Assy..............

3 00-067500-00009 O-RiNG ...ccorvevirreriienieinrenieeseeenienes

4 WL-006-23 Lockwasher °1 Medium (SST)...........

5 SC-041-10 Cap Screw %1618 x /s Hex Hd.........

6 00-474869 Rinse Connector & Flange Assy. .......

7 SC-041-09 Cap Screw 51618 X 2 HEX Hd. ..coooiuiiiiiieececee e 2
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

STRAINER AND DRAIN
ILLUS. PART NO. NAME OF PART AMT.
PL-57337

1 00-289112 (070107 S o o J USSRt
2 00-118967 Strainer — Slanted .......

3 00-118999 Strainer Basket Assy. .

4 00-289111 COVET — OVEIMIOW ...ttt ettt sttt sae e abe e e s e saee e
5 SC-021-22 Mach. Screw 10-24 x 3s Rd. Hd. (SST)

6 WL-006-07 Lockwasher #10 Medium

7 WS-023-34 Washer ..o

8 00-119121 DN LEVET ASSY. . uveiuiiiuiieiiete ettt ettt ettt sh bbbt e e bt e e bt et e e bt e sbe et eeaeenheebeenbeenbeenns 1
9 00-119116 AXIE — DIAiN LEVET ...ttt ettt ettt et e b ettt ne s
10 WL-006-17 Lockwasher '/« Medium ..

11 NS-015-01 Nut /+-20 Hex (SST)......

12 00-119119 ROA — OVEIMIOW Lift ..o.eeeieeieeese ettt nne e
13 00-277025 LU o[PS
14 WL-006-17 Lockwasher '/« Medium ..........ccccoeviiinnnnnn.

15 NS-047-82 Stop Nut — Special '/4-20 Hex (SST)

16 00-119099-00002  TUDE — OVEITIOW ...c.uiiiiiiiieieie ettt ettt b et b e bt et e s bt e s bt e nbeesaeenbeebee s
17 00-067500-00120 O-RiNG (OVErfIOW TUDE) ....couiiiiiiiiiiiie ittt ettt sttt s sbe et
18 00-067500-00082 O-RiNgG ...covvvvvvevreeeeeeeienn. .

19 00-119239 Sleeve....oocovencvreninnne
20 00-118976 Body — Drain Valve
21 FP-028-32 Pipe PIug 2 IN. Sq. H. oo et 1
22 WS-017-08 Washer .......cccoovviiiiiiieee,
23 WL-006-23 Lockwasher %+ Medium (SST)
24 SC-041-11 Cap Screw %1618 x 3/« Hex Hd. (SST)
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

10-11
12
PL-52084
LOW WATER PROTECTION & HEAT BOX
(STEAM & ELECTRIC HEAT)
ILLUS. PART NO. NAME OF PART AMT.
PL-52084
1 RR-010-13 REtaiNING RING ...ttt e bt e st e e s ae e e e be e e st e e saneeaneae e 1
2 00-112467 Retainer — FIOat ... e 1
3 00-271621 Probe & Switch Assy. (4 Wire) (Temperatures & Water Level) .......cccoooeeiiiiiiiiiniiniieene 1
4 00-067500-00072  O-RING ..eetttiitieieeieie sttt ettt b e eb bt ettt e btk eh e s e e e e bt nbesbe e st eae et e nbesbennesaeeanens 1
5 00-122674 FIOBE ASSY. ..ttt b bttt 1
6 00-474567-00001 Heat Box (Use with Electric Heat) ........cooiiiiiiiii e 1
7 WS-010-40 WaSher — TRIUSE ... s s 1
8 WL-014-31 Lockwasher /2 External Shakeproof (SST) .....ccccooiiiiiiiiiiiieie e 1
9 NS-018-28 JAM NUE /22200 HEX ettt bbbt ne s 1
10 00-474574-00002 Lid Assy. — Heat Box (Steam/EIECHIIC) .......ccueiiiiiiiiieiiie et 1
11 00-474569 Gasket — Electric Heat BOX ......cccoiiiiiiiiii e 1
12 NS-031-15 Stop Nut — Special 10-24 HEX (SST) .ioiiiiiiiiriirieiieeeeee ettt 4
13 FE-022-84 Connector — Strain Relief ........oco e 1
14 FE-006-05 LOCK INUL /2 1ottt ettt ettt sa ettt 1
15 00-294618 Temperature Control Kit (Incls. Spacers & Nuts) (Use with Electric Heat) ..........cccceeee 1
16 NS-015-01 NUE /4720 HEX (SST) cuttuiiiieieitt ettt bttt bttt b et abe et 4
17 WL-006-17 Lockwasher /s MEQIUM .......ouiiiiiii ittt 4
00-289121 Kit — Low Water Protection (Incls. Items 1 thru 5) ..
PB-004-08 Plug Bottom /s (HEYCO 2703) .....oiviiiiiiiiiiiieeieeeie ettt 1
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

20-21-22

19
18

17

14 THRU 16

LOW WATER PROTECTION &
TRANSFORMER BOX (GAS HEAT)
ILLUS. PART NO. NAME OF PART AMT.
PL-52049
1 RR-010-13 REAINING RING .ttt ettt b e b et saee e 1
2 00-112467 REtAINET — FIOAL ...t 1
3 00-271621 Probe & Switch Assy. (4 Wire) (Temperature & Water Level)........ e 1
4 00-067500-00072  O-RINQG .eeverieiiieiieienie st eieeee et see sttt eeneeseeseesneeneeneeseseessesaeeneenean S, 1
5 00-122674 FIOE ASSY. .ttt ettt ettt n e nan s 1
6 SC-071-11 Mach. Screw 10-24 x 3z Phil. Truss Hd. ....... B SRR PRUP 4
7 WL-007-12 Lockwasher #10 External Shakeproof ...........cccccccvvvivernnenn. e e e e e e a——eea—aeaa—reans 4
8 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....cccccoiiiiiiiiiiiirieeeee e 1
9 WL-007-12 Lockwasher #10 External Shakeproof (Place Under Ground Connectors)............cccceueenee. 1
10 00-473506 Base Plate (Transformer BOX) ........oooiiiiiiiiiiiiieiieeiee ettt 1
11 00-473508-00001 Box — Transformer .................... PSP SOPRRPSRPRNE 1
12 00-473509 Lid — Transformer BoX ........cccceviiinieiieninneenn bbbttt ns 1
13 SC-053-02 Mach. Screw 10-24 x /> Truss Hd. (SST) bbbt nhe et nes 2
14 00-294500-046-2  Transformer (300 VA) Pilot Control.........cccccoveiiiiiiineenieenne. e 1
15 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B ..... et e e a——— e n—aas 4
16 WL-007-12 Lockwasher #10 External Shakeproof e e e e aa——eea—aeaa—aeans 1
17 NS-015-01 Nut /=20 Hex (SST) .cceoeverrrereeeeeeiene, ettt ettt ettt et e et ate et re et et e te et naeereeneeneenes 1
18 WL-006-17 Lockwasher '/4 Medium TSP 1
19 WS-010-40 Washer — Thrust ........ccccooiniiiiiiiiiecee USSR PR VR URRPRNE 2
20 00-294500-026-1  Transformer (All Voltages) (Gas Heat) e 1
21 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B ..... et e e a——— e n—aas 4
22 WL-007-12 Lockwasher #10 External Shakeproof e e e e aa——eea—aeaa—aeans 1
23 00-074348 Speed Nut 10-24.......ccooviveiiieeeeeeeee et et ettt et ettt et et e teeaeare et e tentenaeareene 2
24 NS-015-01 Nut /+-20 Hex (SST)...... ettt ettt er et e et ettt ea et e et et et e tenteeneeneeneenes 4
25 WL-006-17 Lockwasher '/« Medium .. TSP 4
26 WS-017-06 Washer .......cccooiiiiiiniieee, USRS 4
00-526454-00002 Foam Tape (Use With HEM 12) ..o AR
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

5 6-7 8-9 10
|
2-3-4 / 2 ‘
y \ [
— |
} 11
|
I /
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1 ] E—J |12
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|
. - =
ol T Q)] |
[
14-15 \ |
13 PL-51611
GAS HEAT CONTROL BOX
ILLUS. PART NO. NAME OF PART AMT.
PL-51611
1 SC-053-02 Mach. Screw 10-24 x "2 Truss Hd. (SST) ..cciriiiiiiiiiiiirsereee e 2
2 00-294436-00003  BIOCK — FUSE .....ouviiiiiiiieeet ettt bbb bttt bbbt ennenae b 1
3 FE-021-19 FUSE (250 V., 3.2 AMP.) coiiiiiiiitiie ettt ettt bbbt e 1
4 SD-008-17 Self-Tapping Screw 6-20 x 3/s Phil. Bndg. Hd., Type B ....cccooiiiiiiiiiiiiiiieeeeeeeeeee 1
5 00-473501 CoVEr — Gas HEAE BOX couueiiiiiiiiiii ittt ettt et e e sae e st e e s e aaneeanen 1
6 00-294325-014-1  Terminal Block
7 SC-021-15 Mach. Screw 8-32 x /2 Rd. Hd., SIotted ........ccocimiiiiiiiiiie e 4
8 00-436853 IGNItOr BOAId (24 VAC) ...ttt ettt 1
9 NS-031-50 StOP NUE 8-32 HEX (SST) cuiuiiiiiiiiiiieiteeie ettt bttt et 4
10 00-892110 GAS HEAE BOX ..ottt ettt et 1
1 00-271146-00002 Cable — High VOIAGE ....cc.eiuiiuiiiiii ettt 1
12 00-074348 SPEEA NUE T0-24 ...t bttt b bttt e et bt ene 2
13 SC-041-10 Cap Screw */16-18 X %8 HEX Hd. ..o e 2
14 WL-006-23 Lockwasher /16 Medium (SST) ....cciiiiiiiirieiesie ettt 2
15 NS-015-11 INUE /16-18 HEX ettt ettt bttt nee bt 2
00-435538 Wire Harness — Ignitor BOard ............oooiiiiiiiii e 1
F-19272 Rev. C (June 2004) - 44 -



AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-57300

1

2

©oO~NOOH~W

10

12

PART NO.

00-119078-00006
00-119078-00007

00-119078-00008
00-119078-00009
00-067500-00034
WL-006-32
00-288543-00002
00-288543-00001
WL-014-07
NS-024-06
00-086444
NS-024-06

ELECTRIC HEAT

NAME OF PART AMT.

Heater — Electric (100-120 V., 60 Hz., 1 Ph.) (Incls. Items 5, 7, 8, & 10)

(Previous CoONSTIUCTION) .....coiiiiiiie ettt sttt et s e e e sae e e s aeeesaneaaneeeas 1
Heater — Electric (208-240 V., 60 Hz., 1 & 3 Ph.) (208-240V., 50 Hz., 3 Ph.)

(InCls. HEMS 5, 7, 8, & 10) oottt ettt et e e e e e e e ae e e s beeeanneas 1
Heater — Electric (380-415 V., 50 Hz., 3 Ph.) (Incls. ltems 5, 7, 8, & 10) ...cccccueernnnn. 1
Heater — Electric (480 V., 60 Hz., 3 Ph.) (Incls. ltems 5, 7, 8, & 10) ..cccceeiiieiiirriieenns 1
O-Ring (Heater) (Use W/ltems 1, 2, 3, & 4)

LOCKWASHET 7/16 LIGNT ...ttt ettt sbe e aeean
JUMPET — SO ...ttt e et e e et e et e e s ane e e eneeesaneas
Jumper — LONg ..cooiieiiiiiiieeeee e

Lockwasher #10 External Shakeproof (SST)...
ACOIN INUE 716720 ..ttt bbbt b ettt e et bttt nen
Insulator — Terminal (ADOVE 250 V.) ...t e 1
ACOIN INUE 718720 ..ttt bbbttt bttt eae et enn et 1
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

16-17

18 THRU 21

14-15

10 THRU 13

3 THRU 6

29
L
46 THRU 50
30-31
m/(}
42 THRU 45
/ : 33 THRU 36 32
[PL-51609]
_ 40-41 38 37
39
GAS HEAT COMPONENTS
(CURRENT CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-51609

1 SC-053-05 Mach. Screw 10-24 x 3/s Truss Hd., SIotted .........cooeiiiiiiiiiiie e 4

2 00-328440 Plate — GaS LINE ...eeeeiiiieieiee et e e e e e e e e et e e e e eanaeae e 1

3 00-435701-00002 Angle Fitting — LP Gas #43 Drill (0.089), /16 (NAT 60 Hz.) ...cccooiiiiiiiiiiiieieeeee 1

4 00-435701-00002 Angle Fitting — LP Gas #43 Drill (0.089), "/t (NAT 50 Hz.)

(ML-32614, ML32615, & ML-110025) ... .ccouieiieieeieeieeie ettt ettt et ee e beeee e 1

5 00-435701-00006 Angle Fitting %16 (PRO 60 HZ.) ...ooiuiiiiiiiieieeee ettt 1

6 00-435701-00005 Angle Fitting /16 (PRO 50 Hz.) (ML-32614, ML-32615, & ML-110025) .....cccoiieiieiiannnne 1

7 00-271122-00002 Bracket — TherMOSTAL ..........ooiiiiiiiiii e e e e et e e e e e eaaaeeaean 1

8 SC-053-05 Mach. Screw 10-24 x 3/s Truss Hd., SIotted .........cooeiiiiiiiiiiie e 2

9 00-328473 Gasket — Blower

10 00-328476-00001 Blower — Motor & SWItCH ......cueiiieiiiee ettt et 1
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

ILLUS.
PL-51609

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59

PART NO.

SC-041-05
WL-014-10
NS-031-21
SC-093-03
WL-014-05
00-436792
00-436067
00-328649
00-473518
00-436761
00-473516
SC-121-43
WS-021-07
WL-019-77
NS-047-97
00-328428
SD-012-20
00-473505
00-328450
00-087711-153-1
00-328508
00-328465-00002
00-271123
SC-021-08
NS-031-50
00-293946
00-328429
WS-019-06
NS-031-16
00-435024
NS-035-25
00-473531-00001
00-473531-00002
00-473531-00003
00-473531-00004
00-473482
SC-041-10
WS-017-08
WL-006-23
NS-015-11
00-291988-00003
FP-059-61
FP-013-15
FP-035-94
00-473481-00001
00-473481-00002
FP-026-14
00-435702
00-328425-00003
00-294357-00001
00-294357-00002
00-293940
00-328598
00-526454-00002

GAS HEAT COMPONENTS
(CURRENT CONSTRUCTION)

NAME OF PART AMT.

Cap Screw 420 X 5/8 HEX Hd. ..o
Lockwasher '/« External Shakeproof .....
Stop Nut — Special "/4-20 HeX .....ccccceeereene
Mach. Screw 8-32 x %s Phil. Pan Hd. (SST)
Lockwasher #8 External Shakeproof ....
Electrode — Spark/Sense (NAT) .........
Electrode — Spark/Sense (PRO) ........
Burner — Weldment (NAT, 60 HzZ.) ..o
Burner — Weldment (NAT, 50 Hz.) (ML-32614, ML-32615, & ML-110025) .
Burner — Weldment (PRO, 60 HZ.) .....cooiiiiiiiiiie e
Burner — Weldment (PRO, 50 Hz.) (ML-32614, ML-32615, & ML-110025)....
Cap Screw 71614 x 13/a Hex Hd. ..o
Washer ...

Lockwasher /16 Medium ..
Nut 7/16-14 Hex ..............
Plate — AdJUSTING ...coouviiiiiee e
Self-Tapping Screw 8-32 x /> Phil. Truss Hd., Type T ...
Plate — ReStrictor .........oociiiiiiiic e
Plug — Rubber (Conduit) .
Switch — Limit .....
Insulator — Switch ...

Box — Heat (LH) ........

Protector — High Limit ........cccoccoiiiieis
Mach. Screw 6-32 x %s Rd. Hd. (SST)
Stop Nut 6-32 Hex (SST)....cccocevvrencne
Sleeve — Lead...............
Gasket — Heat Box Lid

Stop Nut 10-24 Hex Elastic (SST)....
Eye — Box (Gas Heat)......c.ccecueenneee.
Lock Nut %16 Palnut........ccccceenenen.

Lid Assy. — Heat Box (NAT, B0 HZ.)....ccooiiiriniiiiieeseneseeeee e
Lid Assy. — Heat Box (NAT, 50 Hz.) (ML-32614, ML-32615, & ML-110025) .
Lid Assy. — Heat Box (PRO, 60 Hz.) ..cccoiiiiiiiiiiieeee e
Lid Assy. — Heat Box (PRO, 50 Hz.) (ML-32614, ML-32615, & ML-110025) ...
Bracket — Gas Valve MOUNTING .......ooiiiiiiiiiiii e e
Cap Screw %1618 x 5/s Hex Hd...
Washer ...
Lockwasher %6 Medium (SST).
Nut 5/16-18 HeX ...ccoeveevveecrrennen.
Valve — Gas Cock ........

Pipe "> x 1's Lg. TBE...........
Elbow — Pipe /= x 90 Deg. ..
Pipe "2 x 1'/> Lg. TBE..............
Valve — Regulator (NAT Gas) ..
Valve — Regulator (PRO Gas)..
Bushing — /> to %s ....
Connector — Male /16

Housing — Connector (NAT) .....
Housing — Connector (Black) ...
Gas Electrode Kit........cocooeviiiiiniinenn.

Kit — Hi-Limit Protector (Incls. Item 33)... .
TAPE — FOGIM ...ttt ettt et e st e e e et e e e bt e e sabe e e eaeeeenbeeebeeeanbeeanaeeanee AR

NN Y O X S N N U I O U N S N N S U NN U U T I
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6 THRU 9

22

21\:

20—

19

16-17-18

GAS HEAT IMMERSION TUBE
SHROUD AND FLUE
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

GAS HEAT IMMERSION TUBE
SHROUD AND FLUE

ILLUS. PART NO. NAME OF PART AMT.
PL-51610

1 WS-017-06 L= 1] 1= USSR 2
2 WL-006-17 LOCKWAShEr /4 MEAIUM ....cooiiiiiiieecie et e e e e e e e e e ssa e e e teeeanseeenneeas 2
3 NS-015-01 N e = 1 S 2
4 00-473494 FIUE — WEIAMENL ... ittt e e e e et e e st e e ste e steeesnteesnneeeenseeanneaenas 1
5 00-436100 Gasket — IMMErsioN TUDE .......c.oiiiiii e e e e e e ssae e e nreeeas 2
6 SC-121-43 Cap Screw /16=14 X 132 HEX HA. c.oovieiieiee ettt 8
7 WS-021-07 Washer ......cccocvevvieeiii e ... 16
8 WL-019-77 LOCKWAShEr /16 MEAIUM ....ccuviieiie ettt et e et e et e e st e e s e e enteeennaeeenee s 8
9 NS-047-97 NUE 7716714 HEX oottt ettt et et et e e ae e beebeesaeebeebeeseenbeereenneanns 8
10 00-473123 TUDE — IMIMEISION ..eeetiieiie ettt ettt e et e et e e e e ssae e e sasaeeseeesssaeessneaesnsaeannneessneannnen 1
11 00-435952 Flange — IMMErSION TUDE .......ccuiiiiiiiiii e 1
12 00-473487-00001  LIiNEI — SRIOUG ....oeeiiieiiieciiie ettt siee et e et e st e et e e st e e s teeesteesnseeessseesseaeenseeeasseesnsaeesnsessnneeennn 1
13 00-473485-00001 Shroud — WEIAMENL .......eeiiiiieeieeciie ettt rte e st e et e e s e e e saaeaesseeessbeeeesaeesnneesnneeeans 1
14 00-473488 INSUIAtION — SNFOUd ....cuiiieiiie e e e e s e e sa e e e aeeessseeeseeesnseeenseeennes 1
15 SC-053-02 Mach. Screw 10-24 x "2 Truss Hd. (SST) ..ccoiiriiiiiiiiiiiiieeeee e 5
16 WS-017-06 L= 1] 1= USRS 4
17 WL-006-17 LOCKWAShEr 4 MEAIUM ....cooiiiiiiieccee et e e e e e et e e e e ssreeeteeeenaeeenneeas 4
18 NS-015-01 N e = 1 S 4
19 NS-015-11 INUE 3716718 HEX vttt ettt ettt et e b et e e beebeeaeebeebeeseenbeeteenneenns 2
20 WL-006-23 Lockwasher 316 MediUm (SST) ....cciiiiiiiiiiiiieieeriee e 2
21 WS-017-08 L= 1] 1= USRS 2
22 SC-041-10 Cap Screw %/16-18 X %8 HeX Hd. ..ccuvieiiieeeie e 2

00-474152 Shroud Assy. (Incls. Hems 12 thru 15) .....coiiiiiiiiiiee e 1
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

9

USED ON UNITS

/ 1 WITHOUT PILOT LIGHT
2
/ 3

% ™,

35 \
é 31 USED ON UNITS
\ WITH PILOT LIGHT
32
36
PL-57216
GAS BURNER
(PREVIOUS CONSTRUCTION)
ILLUS. PART NO. NAME OF PART AMT.
PL-57216
1 00-293037 = L=TozioTo [T €14 o TH oo 1o USRS 8
2 00-293038 SUPPOIt — EIBCITOTE ...ttt ettt et e s e e sate e e sae e e snae e e snneaannen 1
3 00-293039 EIECITOTE ASSY. ...ttt et e b e ekt e et e e e e ab e e e nbe e e te e e nte e eneeeanneeaneeeaas 1
4 SC-021-91 Mach. Screw 8-32 X 516 RA. Hd. ...ooiiiiiiiie e 2
5 WL-006-01 Lockwasher #8 Light ...... ..o e 2
6 * 10T o]oTo il 1o USRS 1
7 00-105045-00001  Pilot (NAT OF MIXEA GAS) ...ecuiruiriiiuieiiiisieste ettt sttt sttt seesne e 1
8 00-105045-00002  Pilot (LP GAS) ...euvetiruiiiieieieeie sttt ettt sttt eb ettt nb et sae e e e nneane s 1
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

GAS BURNER
(PREVIOUS CONSTRUCTION)
ILLUS. PART NO. NAME OF PART AMT.
PL-57216
9 SC-021-80 Mach. Screw 10-32 X 38 RA. H. .ooooeiiiiiieeeee et 2
10 WL-006-07 Lockwasher #10 Medium
11 SC-021-80 Mach. Screw 10-32 X 38 RA. H. .ooociiiiciieee et 2
12 WL-006-07 Lockwasher #10 MEAIUM .......ooiiiieiiee ettt e e sre e e e e e s e e e seeesnaeeeneeas 2
13 * Bracket — Pilot SUPPOIt ......c.eieiiieceie et e s e e snre e et e e e e nee s 1

14 * EIECIIOTE ASSY. ...ttt ettt 1

15 WL-006-01 LoCkwasher #8 Light ..ottt 2
16 SC-021-91 Mach. Screw 8-32 x 516 RA. Hd. ....ooiiiiiiice e 2
17 00-023963-00011  Tube /s IN. O.D. (GAS) .eevieevirieiiriiteiirieni ettt sttt eb ettt r e e 1
18 FP-012-21 Elbow 90 Deg. (/s Male Pipe X a TUDE) ....coiiiiiiiiiiiiiieieeee e 1
19 FP-024-45 Coupling — /s 10 s REAUCING ...coviiiiiiiiieitie e 1
20 FP-035-46 Pipe %z x 1 Lg. TBE ...cccceveuenee.
21 FP-019-10 Tee 3o
22 WL-006-17 Lockwasher '/s Medium .....
23 NS-015-01 Nut "/4-20 Hex Fin. ........
24 FP-013-11 Elbow %s x 90 Deg. ......
25 FP-035-63 Pipe s X 472 Lg. TBE ..ottt
26 FP-035-60 Pipe s X 3'a Lg. TBE ..ottt
27 FP-022-06 Union /s
28 FP-035-61 Pipe s X 32 Lg. TBE ..ottt
29 00-277809 Bracket — Control BoX MOUNLING .....cc.eeitiiiiiiiiiiieiee e 2
30 WS-019-06 WESKET ... e ettt nre s 4
31 WL-006-06 Lockwasher #10 LiGht.......ccoiiiiiiii et 4
32 SC-021-22 Mach. Screw 10-24 X 3/ RA. Hd. .coooiiiiiee e e 4
33 00-288967 Gauge — Gas Valve Assy. (115 V., 80 HZ.) ..o 1
34 FP-035-46 Pipe %s x 1 Lg. TBE (NAT 0Or MiX€d G@S) ..ccceiiuiiiiiiiiiiiiiieieeie ettt 1
35 FP-035-62 Pipe 3s X 4'fs Lg. TBE (LP GaS) ..ueiiiiiiiiiiiieieee ettt 1
36 00-119298 PIUG — PP bbbt b et 1
37 00-291988-00002 Valve, Gas Cock 3z (Lever Handle) ........ccccooiiiiiiiiiiiieee e 1
38 FP-035-46 PIPE s X 1 Lg. TBE .ottt 1
39 FP-022-06 UNION 3/8 ettt e e e e e r et e e n e e nes 1
**40 00-119278 S T0 o] oToT g QR o= PSP 1
**41 SC-041-10 Cap Screw %/16-18 X %8 HeX Hd. ..ccuviiiiieieiecee e 1
42 FP-035-65 Pipe 3z X 5's Lg. TBE ..ottt 1
43 FP-013-11 EIDOW 3/ X 90 DBJ. ..eiiueiiiiiiiiiiiie ittt sttt 1
***44 00-119301 Bracket — PIPE SUPPOI .......ii et e e e et e e te e e nte e e e teeennaeesnneeenneeenas 1
***45 WL-006-17 Lockwasher /s MeIUM .......cc.oiiiiiiiiece e e 1
46 NS-015-01 NUE /4-20 HEX FiN. ottt ettt er et eneas 1
**47 NS-015-11 NUL 5/16=18 HEX FIN. oottt e 1
**48 WL-006-23 Lockwasher /16 MeAIUM .........cciiiiiiiieee e e e 1
49 FP-035-49 Pipe 3s x 1'/2 Lg. TBE (NAT O MiIiX€d GaS) ...eeiuiiiuiiiiiiiieiiiesiiesiee et 1
50 00-435400 Regulator — Pressure (NAT or Mixed Gas) (Service Kit) ......cccocoviirieniiniinienicnicneeieee 1
51 SC-021-44 Mach. Screw "a-20 X 12 RA. HA. oo 1
52 WL-006-17 Lockwasher /s MeIUM .......ccooiiiiiiiece e e e 1
53 00-119151 ST oT= Lo T T T o T TSP 1
54 00-119171 COoVEr — PilOt HOIE ... e e 1
55 SD-008-18 Self-Tapping Screw 8 x *s Phil. Bndg. Hd., Type B ......ccoiiiiiiiiiiiiicceeeeceeeee 1
56 SC-021-23 Mach. Screw 10-24 X "2 RA. Hd. .coooiiiiiec e s 2
57 WL-006-07 Lockwasher #10 MeIUM .......ccoiiiiiiiice e 2
58 00-119146 Burner HOUSING ASSY. ..ocuiiiiiiiiiiiiiiieieeie et
59 00-105172-00001 Gas Burner Assy. (NAT or Mixed Gas) (Incls. Iltem 61) .....ccccoviiiiiiiiniinieneeeeneereeie 1
60 00-105172-00002 Gas Burner Assy. (LP Gas) (INClS. M B2) ......ccooiiiiiiiiiiiiiieieeeee e 1
61 00-105763-00001 Jet — Gas Burner (NAT Or MiX€d GaS) ......oeoeireeriiiriiriiesiie sttt 8
62 00-105763-00004 Jet — Gas BUMMEr (LP GaS) ....ocouiiiiiiiiiiiieeie ettt 8
00-120419-00001 Coil — Solenoid Valve (Pen Control ValVe).........cccooiiiiiiiiiiiiiiiiecieee e 1
00-288967 Coil — Solenoid Valve (White-Rodgers Valve) ..........ccccoiiiiiiiiiiiiiiiceeeee e 1

* Not available, order Gas Electrode Kit 293940
** RH Controls
***LH Controls

- 51 - F-19272 Rev. C (June 2004)



AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

2
1

— ol
<5 ®

o
Nah

~

2

3 4
[ L
. v
o ! °
@
L 8 ;
L 7

L
S 10
ﬂ%’/ 11
& \12
34

32-33

29-30-31

22

FLUE AND IGNITER CONTROL (GAS HEAT)
(PREVIOUS CONSTRUCTION)
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

FLUE AND IGNITER CONTROL (GAS HEAT)
(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-57217

1 WL-006-22 LOCKWASHET 3/16 LIGNT ...ttt 2
2 NS-015-11 NUE 3/16=18 HEX FiN. oottt et 2
3 SC-041-28 Cap Screw 3/a-16 X 3/ HEX Hd. ..cceeiiiiecee et e e 1
4 00-119152 Gasket — COVEE Plate .........cooiiiiiiiiiiiee ettt 1
5 00-119153 Plate — EleCtric Heater COVET ........ccoiiiiiiiie et 1
6 WL-006-27 LOCKWASHET 3a LGNt ..ot 1
7 NS-015-13 NUE 3/8-16 HEX FiN. oottt et be s 1
8 00-119090 FIUE ASSY. .ttt ettt ettt bbbt b et h et nes 1
9 SC-041-11 Cap Screw %/16-18 X 3/a HeX Hd. ..ccuiioieecee e 2
10 WL-006-23 Lockwasher 316 IMETIUM .......cc.ooiiiiiiiiiiii ettt
11 NS-015-11 Nut %/16-18 Hex Fin. ..ooccvieiiciieceeeceeeee

12 FE-024-62 Connector 45 Deg. (*/+ Male Thd. x *s Thinwall) ..

13 00-072654-00013 Conduit %+ x 2 (Thinwall) ......coceviiiiiiiiiiiiieice

14 FE-008-44 Connector 45 Deg. (*/+ Male Thd. x *s Thinwall) ..

15 FE-008-11 3/s GaSKEt ASSY. .icceeiiiiiiiieiie et

16 00-121040 SWItCh — TREIMA ... bbbttt sr et
17 WL-008-27 Lockwasher 3/s Internal ShaKeproof ..........cccouiiiiiieiiie e
18 FE-008-10 12 GASKEE ASSY. .ttt ettt bbbttt h e b re e 1
19 FE-007-07 Connector 90 Deg. Sealtite (/= Male Thd. x "2 Flex. Cnd.).....ccccceerirniiiiniiiiicieeeeieee 1
20 00-077658-00045 Conduit /2 x 12 Lg. (Waterproof) .......coeeiiiiiiiieiieiie et 1
21 FE-007-05 Connector 45 Deg. Sealtite (/= Male Thd. x "2 Flex. Cnd.).....ccccceeviriiiiiniiiiiceeeeieee 1
22 FE-008-10 12 GASKEE ASSY. .ttt b bbbttt 1
23 NS-009-12 MaCH. NULE 8-32 HEX ..eiiieiiiiiiii ettt ettt
24 WL-003-12 Lockwasher #8 Medium
25 00-121027 Spacer — Control Board
26 00-892611 Gas Heat Igniter Circuit Assy. (Service Kit) ......ccciiiiiiiiiiiiiicicee e 1
27 00-119282 Insulator (IGNItEr CIFCUIL) ......o.ei it 1
28 SC-007-49 Mach. Screw 8-32 X 18 RA. HU. ..ooiiiiiiiii e 3
29 00-288469 BOX — CONEIOL ...ttt 1
30 FE-006-05 LOCK NUt /2 CONAUIL ....eoutiiiieitietee ettt ettt ene e 2
31 FE-006-51 LOCK NUt 3/a CONAUIL ....eotieiieitiee ettt ettt 2
32 00-289146-00002 Lid & Gasket Assy. (INCIS. HEM 33) ...eiiiiiiiiiiiiiee e 1
33 00-112005 GASKEE (L) ettt r e n s 1
34 SD-012-20 Self-Tapping Screw 8-32 x "2 Phil. Truss Hd., Type T ...ccoiiiiiiiiiieiieee e 6
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/ 30 THRU 34
e
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—35 THRU 38
PL-57296

STEAM INJECTOR
(ML-32614, ML-32615, & ML-110025)
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AM14/AM14C/AM14P DISHWASHER REPLACEMENT PARTS

STEAM INJECTOR
(ML-32614, ML-32615, & ML-110025)

ILLUS. PART NO. NAME OF PART AMT.
PL-57296

1 FP-054-35 Pipe 1 X 10 L. (STOE) .ttt ne s
2 00-288671 HEALET — WALET ...ttt ettt ettt nbe et ns
3 FP-054-44 Pipe % x 2'> TBE (SST)....

4 FP-049-15 EIDOW 34 X 90 (SST) 1uecuirteuiitieeeiirieri ettt ettt ettt b et n et nn s
5 FP-054-30 PIPE 3a X 3 Lg. TBE .ttt
6 00-067039-00002 Plate — Adapter ........cccccvvevvveennenn.

7 SC-041-28 Cap Screw 3/a-16 X 3/ HEX Hd. ..ooeeiieiecee et e e
8 00-119152 Gasket — Cover Plate .................

9 00-119153 Plate — Cover ................

10 WL-006-27 Lockwasher */s Light ......

1 NS-015-13 NUE 3/8=168 HEX (SST) ettt b ettt eb et na e eneas
12 FE-006-05 LOCK INUE /2 ettt b et e et
13 FE-008-10 'l Gasket ASSY. ....ccooveviiine

14 FE-022-84 Connector — Strain Relief ....

15 00-294527 Cable Assy. (RH Controls)......

16 00-294528 Cable Assy. (LH Controls) ...

17 FE-022-84 Connector — Strain Relief ....

18 FE-006-05 LOCK INUE /2 ettt ettt b et
19 FP-036-92 PIPE 3/a X 13fs TBE ..ottt ettt
20 FP-013-22 Elbow % x 90 Deg. ...
21 FP-036-05 Pipe %+ x 3 TBE..........
22 FP-013-20 Elbow % x 45 Deg. ...
23 FP-036-92 Pipe /s x 1% TBE .....
24 00-074696 Check Valve 34 ...........
25 FP-036-92 PIPE 3/a X 13fs TBE ..ottt ettt
26 FP-013-22 EIDOW 3/ X 90 DBJ. ..eiiueiiiiiiiiiiiee ittt ettt 1
27 FP-036-92 PIPE 34 X 13l TBE ..ottt ettt 1
28 00-270329-00003 Solenoid Valve %s (Piston Valve; Gray Cover) (Incls. Item 29) .......cccovviiiiniininiicneeene 1
29 00-270318-00003  Coil — S0IEN0IA VAIVE ......eeiiiiiieiieiie ettt s sbe et 1
30 00-186922 Line Strainer 34 In. (Incls. Items 31 thru 35) ......cccooiiiiiiiiiiie e 1
31 00-082231 Screen — ¥4 IN. LiINE SHraiNer ......ocuiiiiiiiiiie e 1
32 00-082234 Plate-Seal (*/s In. Line Strainer) (Zinc Plated) .........ccccoiiiiiiiiiiiiii e 1
33 00-082238 TRUMD SCIEW ... ettt st b et nae e sbe e s naeesaee e 1
34 00-067500-00009 O-Ring
35 00-186922 Strainer — Line 34 In. (Brass) (Incls. Items 36, 37, & 38)...cccccceriiriiiieiiiiiiiie e 1
36 00-186925 Screen — (32 In. LiN@ STraiNer) ....c.ooiiiiiiiiieiee e 1
37 00-186924 Gasket (32 IN. LiNE SraiNer) ....c.cooiiiiiiiiiieieeie ettt 1

38 00-186923 Plug — Branch (32 In. LiN@ StraiNer) ......ccooiiiiiiiiiiiic s 1

39 FP-036-92 PIPE 34 X 13fs TBE ..ottt ettt 1
40 FP-036-92 PIPE 3/a X 13fs TBE ..ottt ettt 1
41 FP-013-22 EIDOW 3/ X 90 DBJ. ..eiiueiiiiiiiiiiitt ittt et 1
42 FP-036-92 PIPE 3a X 13fs TBE ..ottt ettt 1
43 00-292385 VaIVE 3/a Ball ..o e s 1
44 FP-022-17 (83T ] I R (€] (o IS T=Y | PSSP SPR 1

45 FP-036-10 Pipe 3a X 430a Lg. TBE ..ottt 1
46 00-289782-00003 Sleeve — Ball Valve HandIe ..o e 1
47 FP-036-92 PIPE 34 X 13fs TBE ..ottt ettt 1
48 FP-013-22 EIDOW 3/ X 90 DBJ. ..eiiueiiiiiiiiiiiee ittt ettt 1
49 FP-036-06 Pipe 3a X 32 Lg. TBE ..ottt 1
50 FP-019-79 Tee 3/a X "o X 3a REAUCING ...oiueiiiiiiii i et 1
51 00-473041 Valve — Ball (/8 TUMN) ettt saeenaees 1
52 00-328247 Gauge — Water PrESSUIE ........coiiiiiiiiiitieiie ettt ettt ne e 1
53 SC-041-17 Cap Screw 5/16=18 X 12 HexX Hd. (SST) .iooiiiiiiiiiieiieieeee e 4
54 00-067039-00002  Plate — AGAPLET ...ccciiieieiie ettt et e e s e st e e s e e st e e e saaeesaeeessseesseeessseeeseeenssaeansneennes 1
55 00-067036 Gasket — AdapPLer Plate ..........cooiiiiiie e nae s 1
56 WL-006-22 LOCKWASHET 3/16 LIGNT ...c..eiiiiiiiiet et 4
57 NS-018-06 JAM NULE 3/16=18 HEX .o e e 4
00-270336 Service Kit — Solenoid Valve (Piston Valve; Gray Cover) ..

00-083376 R A= 1= TN 2
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STEAM COIL PIPING
(ML-32614, ML-32615, & ML-110025)
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STEAM COIL PIPING
(ML-32614, ML-32615, & ML-110025)

ILLUS. PART NO. NAME OF PART AMT.
PL-52960

1 FP-080-17 Pipe 3/a x 2 TBE (12 RTOE) (SST) cttittitiriiiieieiieie sttt ettt 1
2 WS-013-45 WWBSINIET ...t h ettt bbbttt ettt a et et e are s 1
3 WS-013-45 WWBSINIET ...t h ettt bbbttt bbb a ettt 1
4 FP-053-09 LOCK NULt 3/a NPSL (SST) .ttt sttt be bt 1
5 FP-013-22 EIDOW 34 X 90 DBJ. wouviuiiiiiuieieie ittt ettt bbbttt et 1
6 FP-036-92 PiIpe 3/a X 138 TBE ..ottt et e 1
7 FP-022-17 UNION /s (Grd. SEaL) ..ottt 1
8 FP-059-14 PiIpe 34 X 472 TBE .ot et 1
9 FP-013-20 EIDOW 3/ X 45 DEJ. .evireeiiiiuieiete ittt b ettt ettt bttt b e 1
10 FP-036-92 PIPE 3/a X 138 TBE .ot et 1
1 FP-013-20 Elbow % x 45 Deg. ...

12 FP-036-87 PIPE 3/a X 4Ma TBE ..ottt et
13 FP-013-22 EIDOW 34 X 90 DBJ. woteeeitiiiieieie ittt bbbttt bbbt 1
14 FP-036-92 PIPE 3/a X 138 TBE .ottt 1
15 00-270329-00003 Solenoid Valve (INCIS. EM 16) ....cceoiiiiiiiiiiiieieee e 1
16 00-270318-00003  Coil — S0lEN0Id VAIVE ....cuieiiiiiiieie ettt e 1
17 FP-036-92 PIPE 3/a X 135 TBE .ot et 1
18 00-186922 Strainer — Line 34 In. Brass (Incls. ltems 19, 20, & 21)...

19 00-186923 Plug — Branch 3 In. LiNe StraiNer) .......cccoiiiiiiiiiiieieeeee e 1
20 00-186924 Gasket (32 IN. LiNE SraiNer) ...cc.oooiiiiiieieie ettt ettt ettt see e sbeeee e 1
21 00-186925 Screen (3/a In. LiNE SEraNEI) ....c.ooiiiiiiiiii ettt ettt ettt e e b e e ne 1
22 FP-036-92 PIPE 3/a X 135 TBE .ottt et 1
23 FP-013-22 EIDOW 3/ X 90 DBJ. wovirueiiieiieieie sttt ettt bbbttt ae s 1
24 FP-036-92 PIPE 3/a X 135 TBE ..ot b e et 1
25 00-292385 VaIVE 3/a Ball ..o s 1
26 00-289782-00003 Sleeve — Ball Valve HandIe ..........cccooiiiiiiiiiieseeee et 1
27 FP-036-92 PIPE 3/a X 138 TBE ..ottt et 1
28 FP-013-22 EIDOW 3/ X 90 DBJ. wotitiiiiiiieieie ittt b bbb et 1
29 FP-036-06 Pipe 3/a X 32 Lg. TBE ..ot 1
30 00-328247 GaUuge — WatEr PrESSUIE .......ooiiiiiiiie ettt ettt e et e e e e iae e e be e e snaeeeneeas 1
31 00-473041 Valve — Ball (Ma TUIMN) oottt et n e nae s 1
32 FP-019-79 Tee ¥4 X s X 3a REAUCING ..c.eoiviiiiiiiiiiiee et 1
33 FP-036-10 Pipe 3/a X 434 Lg. TBE ..ot e 1
34 FP-022-17 UNION /s (Grd. S@aL) ..ottt 1

00-370336 Service Kit — Solenoid Valve (Piston Valve; Gray COVEr) ........ccccooeiiiiiiiiieeiiieeieeesiee e 1
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PL-52481
STEAM COILS
(ML-32614, ML-32615, & ML-110025)
ILLUS. PART NO. NAME OF PART AMT.
PL-52481
1 00-475013 GOl = SEBAM .o e e s e e e ees e 1
2 FP-052-09 PIpe PIUG ¥ SG. HA. (SST) weoieeeeeoeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeese e eee e se e 2
3 FP-080-17 Pipe %s X 2 TBE (12 RTOE) (SST) coveeuiveeeeeemeeeeeeeeeeeeeesseeseeeeeeseeeseeseeeseeeseeess e eseeseee 1
4 WS-013-45 WVBSHET ... e e ee s eeee e eesre e 1
5 WS-013-45 WVBSHET ... e e e e ee e eeeeee e 1
6 FP-053-09 LOCK NUE 36 NPSL (SST) covveeereveeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeesseeseeeseeeseeeeees e eeeeseeee s 1
7 FP-013-22 EIDOW ¥ X 90 DEG. rvvveereeeeeeeeeeeeeseeeeeeeeeeeeeeeesseeeeeeeeee s e eeseeeeeeee e eeeseeee s eees e e eseee 1
8 FP-059-64 PIPE %8 X 52 TBE ovveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeee e ee e e e ee e 1
9 FP-022-17 UNION ¥ (GIA. SEAL) vvveeeeeveeeeeeeeeeeeeeeeeeeeeee e seeeeeeeeee e ee e seee e eeeeeeeeeseeeeeeeeeseeeeeeeeeees 1
10 FP-036-92 PIDE 3 X 196 TBE eooveeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeseeeeee e e s e ee e eeseeeeeeseeeeeeeeeees 1
11 00-118316 StEAM TrAP (0-20 PSI) ..oreveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e s eee e eeee s e eeeesee 1
12 00-118317 StEAM TrAP (21-50 PSI) ...vveeeeeieeeeeeeeeeeeeeeeeeeeee e eeeeeee e eseeeseeee s es oo 1
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ILLUS.
PL-52046

"1
**2
**3
**4
**5
**6
**7
**8

PART NO.

00-119084
00-119080
00-074527
00-119129
SC-022-27
NS-036-05
00-119093-00001
00-074528

TRACK UNIT

NAME OF PART AMT.

TrACK — RACK ...t e e st e e e ettt e e ettt e e e e snn e e e e eannreeeeennraees
Track — Rear Rack ..
Track — LH Rack .....
Support — Track ....ccccccveeeveeecieeeieeee
Mach. Screw 12-24 x 5/s Flat Hd. .....
Stop Nut 12-24 Elastic........ccceeveenee.
Track — Front Rack ........
= o Qe o T - o P

* Straight Thru Installation
**Corner Installation
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0 PL-52115

VENT FAN CONTROL
(PREVIOUS CONSTRUCTION)
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VENT FAN CONTROL
(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-52115

1 00-473429 Box — Electrical (INCIS. Lid) ....ooouiiiiiiiiiiiee e 1
2 00-473437 Bracket — CoNtrol Panel ..........cooiiiiiiiiii e 1
3 00-473427 Plate — Base

4 00-087714-007-1 Relay 24 VAC (DPDT) (Steam/Electric Heat) ........cccoeeiiiiiiiiiiieie e 1
5 SD-008-18 Self-Tapping Screw 8-18 x 3/z Phil. Bndg. Hd., Type B .....cccciiiiiiiiiiiiceeeeeceeeeie 1
6 00-118544-00001  LUG — SOIAEIIESS ...ccuviiiieitiiiie ittt b et sa e bt et bt e s bt et esa e e bt e nbeesaeenbeentee s 1
7 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....ccccciiiiiiiiiiiinieeee e 1
8 00-294325-013-4  Block — Terminal (Under 250 VL) ....ooiiiiiiiioiiiieieeeee ettt 1
9 SD-019-29 Self-Tapping Screw 6-20 x /> Phil. Pan Hd., Type B ....cccooiiiiiiiiiiiceceeeee 1
10 SC-041-05 Cap Screw /a-20 X %8 HEX Hd. .oooeiiieiecee et s 1
11 00-294500-00028 Transformer (50 VA.) (3 Ph.) (W/Electric Booster; Hi-VOIt) .......cccooriiiiiiiiiniiiiiiicneee 1
12 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....cccccoiiiiiiiiiiiiciieeee e 1
13 WL-007-12 Lockwasher #10 External Shakeproof .........cccceiciiiiiiiiiiic e 1
14 SD-008-18 Self-Tapping Screw 8-18 x 3/z Phil. Bndg. Hd., Type B .....cccciiiiiiiiiiiiceeeeeeeeeieee 1
15 00-294436-00003  BIOCK — FUSE .. .oiiuiiiiiiitieii ettt b et sa e bt she e s bt et e s bt e s bt e sbeenaeenbeebee s 1
16 FE-022-28 FUSE (250 V., 0.5 AIMIP.) ciiiiiiiiiiie ettt ettt b et sb e bbbt ns 1
17 SD-008-17 Self-Tapping Screw 6-20 x 3/z Phil. Bndg. Hd., Type B .....cccciiiiiiiiiiiicieeee e 1
18 00-087713-086-1  Contactor — DoUDIE POIE ..........ooiiiiiiiiiiee e et 1
19 SD-008-25 Self-Tapping Screw 10-16 x '2 Phil. Pan Hd., Type B .....cccccoiiiiiiiiiiiiiieeeeee e 1
20 00-087714-00036 Relay Time Delay (Variable) ...........ooiiiiiiiiiiiieiie e e 1
21 SD-036-13 Self-Tapping Screw "/4+-20 x 1'/s Hex Washer Hd., Type T ....ccciiiiiiiiniiiienieee e 1
22 WL-007-15 Lockwasher /2 External Shakeproof ..........ccccccieiiiiiiiii i 1
23 00-437070-00001  PlIUG-ON MOGUIE .....cutiiiiiii ettt ettt et e st e s e sseenanesiee e 1
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MISCELLANEOUS
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MISCELLANEOUS
ILLUS. PART NO. NAME OF PART AMT.
PL-52047
1 00-288174 510 ] L= e = T4 o] TSP
2 00-288059 Baffle — Vent ...
3 00-119082 Insert — Tank Corner (Left Rear) ..
4 NS-015-11 Nut %/16-18 HEeX c.ovvvveiiriiiiriciiee
5 WL-006-22 Lockwasher %/ Light .......ccccevueeneee.
6 00-119083 Insert — Tank Corner (Right Rear)
7 00-119047 Spacer — TanK & Chamber ........ciiiiieiiee et e e e e e e s e e snae e e reeeanaeeenees
8 SC-041-13 Cap Screw 51618 X 1 HexX Hd. (SST) ..iiiiiiiiiiieieee e 6
9 00-119081 Insert — Tank Corner (Front) .........cccc.....
10 00-119244 Cap & Stud Assy. ...
1 00-067500-00031 O-RiNG ...coerveuvrrinrcierieianns
12 00-119254 Retainer — Cap & Stud .....
13 WL-006-17 Lockwasher /s MeIUM .......cc.ooiiiiiiiice e e
14 NS-015-01 NUE /4220 HEX (SST) ettt ettt b ettt ettt eb et nn e eneas
15 00-288946-00002 Foot — Adjustable (1%s) (SST)....
16 00-329208 PaNEI — FTONt ..o e e e
17 00-112605-027-2  PIUG — FOOL ....oeiuiiiiiiiiitiietirt ettt et b e bttt nb e enean e nnes
18 00-329688 Foot — Flanged
19 SW-008-17 Lag Screw ¥s-7 X 2 SqQ. H. oo 4
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PL-53023

DISH RACKS

AMT.

NAME OF PART

PART NO.

ILLUS.

PL-53023

00-315191
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00-315193
00-295288
00-892671
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